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1. General Information

1.1. EUT Description

Product Name

2x2 11ax WIFI AP

Trade Name

Amigo Technology

Model No.

APL52X, APL54X

Frequency Range/
Channel Number

IEEE 802.11a/n/ac/ax
(20MHz)

5180~5240MHz / 4 Channels
5745~5825MHz / 5 Channels

IEEE 802.11n/ac/ax (40MHz)

5190~5230MHz / 2 Channels
5755~5795MHz / 2 Channels

IEEE 802.11ac/ax (80MHz)

5210~5210MHz / 1 Channel
5775~5775MHz / 1 Channel

Type of Modulation IEEE 802.11a/n/ac/ax Orthogonal Frequency Division Multiplexing
Data Speed IEEE 802.11a 6, 9, 18, 24, 36, 48, 54Mbps
HW Version IEEE 802.11n Support a subset of the combination of GI, MCS

0~MCS 15 and bandwidth defined in 802.11n

IEEE 802.11ac

Support a subset of the combination of GI, MCS
0~MCS 9 and bandwidth defined in 802.11ac

IEEE 802.11ax

Support a subset of the combination of GI, MCS
0~MCS 11 and bandwidth defined in 802.11ax

Accessories Information

Power Adapter Channel Well Technology; 2AAJ024F
I/P: 100~240V, 50/60Hz, 0.8A max.
O/P: 12.0V==2A
Cable Out: Non-Shielded, 1.2m
Ant. No. Brand Model No. Antenna Type Ant. Gain
0 LYNwave ALA150-092030-08 Internal PIFA 5GHz: 5.8dBi
LYNwave ALA150-092030-09 Internal PIFA 5GHz: 4.9dBi
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ANT-TX/RX & Bandwidth

ANT-TX/RX X RX
Mode/ Channel Bandwidth 20MHz 40MHz 80MHz 20MHz 40MHz 80MHz
IEEE802.11a v v
IEEE802.11n v v v
IEEE802.11ac/ax v v v v v
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IEEE 802.11a & IEEE 802.11n/ac/ax (20MHz)

Working Frequency of Each Channel

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
36 5180 MHz 40 5200 MHz 44 5220 MHz 48 5240 MHz
149 5745 MHz 153 5765 MHz 157 5785 MHz 161 5805 MHz
165 5825 MHz

IEEE 802.11n/ac/ax (40MHz)
Working Frequency of Each Channel

Channel | Frequency | Channel | Frequency | Channel | Frequency | Channel | Frequency
38 5190 MHz 46 5230 MHz 151 5755 MHz 159 5795 MHz

IEEE 802.11ac/ax (80MHz)
Working Frequency of Each Channel
Channel Frequency Channel Frequency
42 5210 MHz 155 5775 MHz

Note:

1. This device including 2.4GHz b/g/n/ax and 5GHz a/n/ac/ax transmitting and receiving functions.

2. The different of the each model is shown as below:

Model Number LTE Module
APL52X Without
APL54X With

3. Regards to the frequency band operation; the lowest, middle and highest frequency of channel
were selected to perform the test, and then shown on this report.

4. The EUT description is from the customer declaration.
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1.2. Test Mode

DEKRA has verified the construction and function in typical operation. The preliminary tests
were performed in different data rate, and to find the worst condition, which was shown in this
test report. The following table is the final test mode.

Test Mode Mode 1: Transmit RU Full_Adapter Mode
Mode 2: Transmit RU Full_PoE Mode
Mode 3: Transmit CDD_PoE Mode
Mode 4: Transmit RU M UNMOD_PoE Mode
Mode 5: Transmit RU BE UNMOD_PoE Mode
Mode 6: Transmit BF_PoE Mode
Test Items Modulation Channel Antenna Result
Conducted Emission 11ax(80MHz) 42 0+1 Complies
a 149/157/165 0/1 Complies
_ 11ax(20MHz) 149/157/165 0/1 Complies
26dB & 99% & DTS Bandwidth .
11ax(40MHz) 151/159 0/1 Complies
11ax(80MHz) 155 0/1 Complies
a 36/44/48/149/157/165 0+1 Complies
Maximum conducted output 11n/ax(20MHz) | 36/44/48/149/157/165 0+1 Complies
power 11n/ax(40MHz) 38/46/151/159 0+1 Complies
11n/ax(80MHz) 42/155 0+1 Complies
a 36/44/48/149/157/165 0+1 Complies
_ _ 11ax(20MHz) 36/44/48/149/157/165 0+1 Complies
Maximum power spectral density ,
11ax(40MHz) 38/46/151/159 0+1 Complies
11ax(80MHz) 42/155 0+1 Complies
a 36/44/48/149/157/165 0+1 Complies
11ax(20MHz) 36/44/48/149/157/165 0+1 Complies
Radiated Emission
11ax(40MHz) 38/46/151/159 0+1 Complies
11ax(80MHz) 42/155 0+1 Complies
a 36/44/48/149/157/165 0+1 Complies
11ax(20MHz) 36/44/48/149/157/165 0+1 Complies
Band Edge _
11ax(40MHz) 38/46/151/159 0+1 Complies
11ax(80MHz) 42/155 0+1 Complies

Note 1: Pre-Scan has been conducted to determine the worst-case mode from all possible

combinations between available modulations, data rates and antenna ports (if EUT with antenna

diversity architecture).

Note 2: Determining compliance shall be based on the results of the compliance measurement, not

taking into account measurement instrumentation uncertainty.
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1.3. Tested System Details

The types for all equipments, plus descriptions of all cables used in the tested system (including
inserted cards) are:

Test Mode Mode 1: Transmit RU Full_Adapter Mode
Product Manufacturer|Model No. Serial No. FCC ID |Power Cord

1 |Nookbook PC |Lenove TP00067C PF-OEWO0C3 DoC Non-Shielded, 1.8m
Test Mode Mode 2: Transmit RU Full_PoE Mode

Mode 3: Transmit CDD_PoE Mode
Mode 4: Transmit RU M UNMOD_PoE Mode

Mode 5: Transmit RU BE UNMOD_PoE Mode

Product Manufacturer|Model No. Serial No. FCC ID |Power Cord
1 |[Nookbook PC |Lenove TPO0067C PF-OEWO0C3 DoC Non-Shielded, 1.8m
2 |PoE CERIO POE-G30I A1CRLI01945 DoC Non-Shielded, 1.8m
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1.4.

Configuration of tested System

Test Mode

Mode 1: Transmit RU Full_Adapter Mode

Connection Diagram

Signal Cable Type Signal cable Description

A Ethernet Cable Non-Shielded, 10m
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Test Mode Mode 2: Transmit RU Full _PoE Mode
Mode 3: Transmit CDD_PoE Mode
Mode 4: Transmit RU M UNMOD_PoE Mode
Mode 5: Transmit RU BE UNMOD_PoE Mode
Connection Diagram
Signal Cable Type Signal cable Description
A Ethernet Cable Non-Shielded, 10m
B Ethernet Cable Non-Shielded, 4m

Page: 12 of 300




Report No : 2120060R-E3032110126

1.5. EUT Exercise Software

Set the EUT as shown in Section 1.4.

Execute the control software QSPR 5.0-00186.

Configure test mode, test channel and data rate.

Let the EUT start transmitting signal continuously.

| W[IN|=-

Verify that device is working properly

1.6. Comments and Remarks

The product specification and testing instructions for the EUT declared in the report are
provided by the manufacturer who will take all responsibilities for the accuracy.

Page: 13 of 300



Report No : 2120060R-E3032110126

1.7. Test Facility27

Ambient conditions in the laboratory:

Items Test Item Required Test Site

Temperature (°C) FCC PART 15E 15.407 15-35 )
Humidity (%RH) Conducted Emission 25-75

Temperature (°C) FCC PART 15E 15.407 15-35 ’
Humidity (%RH) 26dB & 99% & DTS Bandwidth 25-75

Temperature (°C) FCC PART 15E 15.407 15-35 ]
Humidity (%RH) Maximum conducted output power 25-75

Temperature (°C) FCC PART 15E 15.407 15-35 ’
Humidity (%RH) Maximum power spectral density 25-75

Temperature (°C) FCC PART 15E 15.407 15-35 ]
Humidity (%RH) Radiated Emission 25-75

Temperature (°C) FCC PART 15E 15.407 15-35 ]
Humidity (%RH) Band Edge 25-75

Note: Test site information refers to Laboratory Information.

Laboratory Information

USA

Canada

FCC Registration Number: TW3024
IC Registration Number: 22397-1 / 22397-2 / 22397-3

The address and introduction of DEKRA Testing and Certification Co., Ltd. laboratories can be

founded in our Web site: http://www.dekra.com.tw

If you have any comments, please don’t hesitate to contact us. Our test sites as below:

Test Laboratory

DEKRA Testing and Certification Co., Ltd.

Address

1. No0.372, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.
No.372-2, Sec. 4, Zhongxing Rd., Zhudong Township, Hsinchu
County 31061, Taiwan, R.O.C.

Phone number

+886-3-582-8001
+886-3-582-8001

Fax number

=N -

+886-3-582-8958
2. +886-3-582-8958

Email address

info.tw@dekra.com

Website

http://www.dekra.com.tw
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1.8. List of Test Equipment

Conducted Emission / SR2-H

Instrument Manufacturer |(Model No. Serial No. Cal. Date Next Cal. Date
Avrtificial Mains Network R&S ENV4200 848411/010  |2020/12/24 2021/12/23
Test Receiver R&S ESCS 30 836858/022  |2021/02/22 2022/02/21
LISN R&S ENV216 100092 2020/06/22 2021/06/21
Occupied Bandwidth / SR12-H

Instrument Manufacturer |(Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9O030B MY57140404 |2020/06/03 2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 |2020/04/15 2021/04/14
Spectrum Analyzer Agilent N9010A US47140172 |2020/06/18 2021/06/17
Signal & Spectrum Analyzer |R&S FSV40 101049 2020/03/30 2021/03/29
Maximum conducted output power / SR12-H

Instrument Manufacturer |(Model No. Serial No. Cal. Date Next Cal. Date
High Speed Peak Power Anritsu ML2496A 1602004 2020/11/30 2021/11/29
Meter Dual Input

Pulse Power Sensor Anritsu MA2411B 1531043 2020/11/30 2021/11/29
Pulse Power Sensor Anritsu MA2411B 1531044 2020/11/30 2021/11/29
Power Meter Keysight 8990B MY51000248 |2020/05/20 2021/05/19
Power Sensor Keysight N1923A MY57240005 |2020/05/20 2021/05/19
Maximum power spectral density / SR12-H

Instrument Manufacturer |(Model No. Serial No. Cal. Date Next Cal. Date
Spectrum Analyzer Keysight N9030B MY57140404 |2020/06/03 2021/06/02
Spectrum Analyzer Keysight N9010B MY57110159 (2020/04/15 2021/04/14
Spectrum Analyzer Agilent N9010A US47140172 |2020/06/18 2021/06/17
Signal & Spectrum Analyzer |R&S FSV40 101049 2020/03/30 2021/03/29
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Radiated Emission / CB2-H

Instrument Manufacturer |Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2020/10/12  {2021/10/11
if;jlzzs‘)ec”“m R&S FSV40 101049 2020/03/30  |2021/03/29
Signal Analyzer R&S FSV40 101435 2020/06/24  |2021/06/23
EXA Signal Analyzer Keysight N9010A MY51440132 (2021/01/25 |2022/01/24
Bilog Antenna Teseq CBL6112D 23191 2021/02/26  |2022/02/25
Horn Antenna Schwarzbeck |[BBHA 9120D 639 2020/06/04 |2021/06/03
Horn Antenna Schwarzbeck |BBHA 9170 202 2020/12/16  |2021/12/15
Pre-Amplifier EMCI EMCO01820I 980365 2020/06/19  |2021/06/18
Pre-Amplifier EMEC EMO1G18GA 060741 2020/07/24  |2021/07/23
Pre-Amplifier DEKRA AP-400C 201801231 2020/11/16  |2021/11/15
Band Reject Filter Micro-Tronics [BRM50702 G192 2021/03/04  |2022/03/03
Band Reject Filter Micro-Tronics [BRM50716 G089 2021/03/11  |2022/03/10
\év(')(::r:i:?(;:t?:r']oTester R&S CMWS500 106071 2021/01/27  |2022/01/26
Wireless Conn. Tseter R&S CMW500 157118 2020/07/23 |12021/07/22
Coaxial Cable(13m) Huber+Suhner |SF104 CB2-H 2020/07/25 |2021/07/24
DEKRA Testing System |DEKRA Version 1.2 CB2-H NA NA

Band Edge / CB2-H

Instrument Manufacturer Model No. Serial No. Cal. Date Next Cal. Date
Signal Analyzer R&S FSVA40 101455 2020/10/12  |2021/10/11
Signal & Spectrum

Analyzer R&S FSV40 101049 2020/03/30 |2021/03/29
Signal Analyzer R&S FSV40 101435 2020/06/24 |2021/06/23
EXA Signal Analyzer Keysight N9010A MY51440132 [2021/01/25 |2022/01/24
Bilog Antenna Teseq CBL6112D 23191 2021/02/26  |2022/02/25
Horn Antenna Schwarzbeck BBHA 9120D 639 2020/06/04 |2021/06/03
Horn Antenna Schwarzbeck BBHA 9170 202 2020/12/16 |2021/12/15
Pre-Amplifier EMCI EMCO01820I 980365 2020/06/19 |2021/06/18
Pre-Amplifier EMEC EM01G18GA 060741 2020/07/24 |2021/07/23
Pre-Amplifier DEKRA AP-400C 201801231 2020/11/16  |2021/11/15
Band Reject Filter Micro-Tronics BRM50702 G192 2021/03/04 |2022/03/03
Band Reject Filter Micro-Tronics BRM50716 G089 2021/03/11  |2022/03/10
\éV:::r:i:?C:t?:;OTester R&S CMW500 106071 2021/01/27  [2022/01/26
Wireless Conn. Tseter |R&S CMW500 157118 2020/07/23 |12021/07/22
Coaxial Cable(13m) Huber+Suhner |SF104 CB2-H 2020/07/25 |2021/07/24
DEKRA Testing System |DEKRA Version 1.2 CB2-H NA NA

Note: All equipment upon which need to calibrated are with calibration period of 1 year.
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1.9. Duty Cycle

e Time On Time On + Time Off Duty Cycle Duty Factor
(ms) (ms) (%) (dB)
802.11a (CDD) 1.4780 1.5510 95.29 0.21
802.11ax 20 (Full RU) 5.4390 5.7510 94.57 0.24
802.11ax 40 (Full RU) 5.4540 5.8110 93.86 0.28
802.11ax 80 (Full RU) 5.4240 5.8860 92.15 0.36
802.11ax 20 (Partial RU) 3.3700 4.0600 83.00 0.81
802.11ax 40 (Partial RU) 3.3690 3.8910 86.58 0.63
802.11ax 80 (Partial RU) 0.4290 0.8405 51.04 2.92
Duty Cycle T 1T VBW
Mode
(%) (ms) (Hz) (Hz)
802.11a (CDD) 95.29 1.4780 677 1000
802.11ax 20 (Full RU) 94.57 5.4390 184 200
802.11ax 40 (Full RU) 93.86 5.4540 183 200
802.11ax 80 (Full RU) 92.15 5.4240 184 200
802.11ax 20 (Partial RU) 83.00 3.3700 297 300
802.11ax 40 (Partial RU) 86.58 3.3690 297 300
802.11ax 80 (Partial RU) 51.04 0.4290 2331 3000
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Agilent Spectrum Analyzer - Swept SA
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BE ax40 5190MHz
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1.10. Uncertainty
Test item Uncertainty
Conducted Emission +2.26 dB
26dB & 99% & DTS Bandwidth + 50 Hz
Maximum conducted output power +1.27 dB
Maximum power spectral density +1.27 dB

Radiated Emission

30MHz~1GHz as + 3.43 dB
1GHz~26.5GHz as + 3.65 dB

Band Edge

+3.65dB
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2.1.

2.2.

Conducted Emission

Test Setup
Limits

FCC Part 15 Subpart C Paragraph 15.207 Limits (dBuV)

Frequenc
auency QP AV
MHz

0.15-0.50 66 - 56 56 - 46

0.50-5.0 56 46

5.0-30 60 50

Remark: In the above table, the tighter limit applies at the band edges.
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2.3.

2.4.

Test Procedure

The EUT was setup according to ANSI C63.10: 2013. The EUT was placed on a platform of
nominal size, 1 m by 1.5 m, raised 80 cm above the conducting ground plane. The vertical
conducting plane was located 40 cm to the rear of the EUT. All other surfaces of EUT were at
least 80 cm from any other grounded conducting surface. The EUT and simulators are
connected to the main power through a line impedance stabilization network (LISN). The
LISN provides a 50 ohm /50uH coupling impedance for the measuring equipment. The
peripheral devices are also connected to the main power through a LISN. (Please refer to the
block diagram of the test setup and photographs.)

Each current-carrying conductor of the EUT power cord, except the ground (safety)
conductor, was individually connected through a LISN to the input power source.

The excess length of the power cord between the EUT and the LISN receptacle were folded
back and forth at the center of the lead to form a bundle not exceeding 40 cm in length.
Conducted emissions were investigated over the frequency range from 0.15MHz to 30MHz
using a receiver bandwidth of 9 kHz.

Test Specification

According to FCC Part 15 Subpart C Paragraph 15.407: 2019
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2.5. Test Result

Model No APL54X Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/17
Test Mode Mode 1: Transmit RU Full Adapter Mode Engineer Max Chang
Phase L Temperature (°C) |22
Test Condition 802.11ax,Ant0+1,Ch 42,5.21G Humidity (%RH) |59
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.167 36.85 65.13 -28.27 27.20 9.65 QP
2 0.167 22.32 55.13 -32.80 12.68 9.65 AV
3 0.196 33.20 63.79 -30.59 23.55 9.65 QP
4 0.196 21.22 53.79 -32.57 11.57 9.65 AV
5 0.250 31.72 61.75 -30.03 22.07 9.65 QP
6 0.250 17.99 51.75 -33.76 8.34 9.65 AV
7 0.358 35.96 58.78 -22.83 26.29 9.67 QP
*8 0.358 28.46 48.78 -20.32 18.79 9.67 AV
9 0.509 19.06 56.00 -36.94 9.37 9.69 QP
10 0.509 10.07 46.00 -35.93 0.37 9.69 AV
11 0.774 17.26 56.00 -38.74 7.54 9.72 QP
12 0.774 9.76 46.00 -36.24 0.04 9.72 AV
Remark:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Model No APL54X Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/17
Test Mode Mode 1: Transmit RU Full Adapter Mode Engineer Max Chang

Phase N

Temperature (°C) (22

Test Condition 802.11ax,Ant0+1,Ch 42,5.21G Humidity (%RH) |59
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.163 36.86 65.33 -28.47 27.22 9.64 QP
2 0.163 23.18 55.33 -32.15 13.54 9.64 AV
3 0.197 32.42 63.72 -31.31 22.78 9.64 QP
4 0.197 21.03 53.72 -32.69 11.39 9.64 AV
5 0.275 27.23 60.97 -33.74 17.58 9.64 QP
6 0.275 17.20 50.97 -33.77 7.56 9.64 AV
7 0.359 36.94 58.76 -21.82 27.28 9.66 QP
*8 0.359 35.54 48.76 -13.22 25.88 9.66 AV
9 0.691 24.48 56.00 -31.52 14.78 9.70 QP
10 0.691 21.74 46.00 -24.26 12.04 9.70 AV
11 1.442 18.96 56.00 -37.04 9.22 9.74 QP
12 1.442 14.10 46.00 -31.90 4.35 9.74 AV
Remark:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Model No APL54X Site SR2-H
Test Voltage AC 120V/60Hz 56Test Date 2021/3/17
Test Mode Mode 2: Transmit RU Full PoE Mode Engineer Max Chang

Phase L

Temperature (°C) (22

Test Condition 802.11ax,Ant0+1,Ch 42,5.21G Humidity (%RH) |59
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.183 51.68 64.35 -12.67 42.03 9.64 QP
2 0.183 38.01 54.35 -16.34 28.36 9.64 AV
3 0.213 48.96 63.08 -14.12 39.31 9.65 QP
4 0.213 34.49 53.08 -18.59 24.84 9.65 AV
5 0.322 45.03 59.65 -14.62 35.36 9.67 QP
6 0.322 34.11 49.65 -15.54 24.44 9.67 AV
7 0.379 50.58 58.31 -71.72 40.91 9.68 QP
*8 0.379 40.87 48.31 -7.44 31.19 9.68 AV
9 0.576 35.59 56.00 -20.41 25.89 9.70 QP
10 0.576 27.75 46.00 -18.25 18.05 9.70 AV
11 24.399 41.58 60.00 -18.42 31.15 10.42 QP
12 24.399 40.44 50.00 -9.56 30.02 10.42 AV
Remark:

1. ™" means this data is the worst emission level.

2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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Model No APL54X Site SR2-H
Test Voltage AC 120V/60Hz Test Date 2021/3/17
Test Mode Mode 2: Transmit RU Full PoE Mode Engineer Max Chang
Phase N Temperature (°C) |22
Test Condition 802.11ax,Ant0+1,Ch 42,5.21G Humidity (%RH) |59
No Frequency |Emission Level Limit Margin Reading Level | Correct Factor Detector
(MHz) (dBuV) (dBuV) (dB) (dBuV) (dB) Type
1 0.155 56.51 65.75 -9.24 46.87 9.64 QP
2 0.155 40.07 55.75 -15.67 30.43 9.64 AV
3 0.182 51.70 64.39 -12.69 42.06 9.63 QP
4 0.182 37.83 54.39 -16.56 28.19 9.63 AV
5 0.225 47.84 62.63 -14.79 38.20 9.64 QP
6 0.225 37.33 52.63 -15.30 27.69 9.64 AV
*7 0.387 50.46 58.13 -7.68 40.79 9.67 QP
8 0.387 38.78 48.13 -9.36 29.11 9.67 AV
9 0.474 36.93 56.44 -19.51 27.25 9.68 QP
10 0.474 23.80 46.44 -22.64 14.12 9.68 AV
11 25.241 39.95 60.00 -20.05 29.31 10.64 QP
12 25.241 36.64 50.00 -13.36 26.00 10.64 AV
Remark:

1. ™" means this data is the worst emission level.
2. Emission Level = Reading Level + Correct Factor (Correct Factor = LISN Insertion Loss + Cable Loss).

3. Margin = Emission Level - Limit.
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3.

3.1.

3.2.

3.3.

26dB & 99% & DTS Bandwidth

Test Setup

Limits
99% & 26dB Bandwidth : No Required

6dB Bandwidth = 500KHz

Test Procedure

99% & 26dB Bandwidth :

The EUT was tested according to U-NII test procedure of KDB 789033 D02 v02r01
Set RBW 1% of the emission bandwidth, VBW equal to 3 times the RBW.

DTS Bandwidth :

Set RBW = 100KHz, VBW=3xRBW, Sweep time=Auto, Set Peak detector.
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3.4. Test Result

Product 2x2 11ax WIFI AP

Test Item 26dB Bandwidth

Test Mode Mode 3: Transmit CDD_PoE Mode

Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) 61.2
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Agilent Spectrum Analyzer - Swept SA

802.11a_Ant0_Channel 48 (5240MHz)
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802.11a_Ant1_Channel 36 (5180MHz)
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802.11a_Ant1_Channel 48 (5240MHz)
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802.11ax (20M)_Ant0_Channel 36 (5180MHz)

Agilent Spectrum Analyzer - Swept SA
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Agilent Spectrum Analyzer - Swept SA
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802.11ax (20M)_Ant0_Channel 48 (5240MHz)

Agilent Spectrum Analyzer - Swept SA
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802.11ax (20M)_Ant1_Channel 36 (5180MHz)
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120 r}f “lw\ Start Freq
250 7 ™ 5.155000000 GHz
-32.0 S
Bl
o0 WM '{WW“MMFM
a0 Stop Freq
= 5.205000000 GHz
£9.0
Center 5.18000 GHz Span 50.00 MHZz CF Step
|#Res BW 220 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
-—— fute Man
1 5.176 20 GHz 8.56 dBm
2 N f 5.169 25 GHz 17.93 dBm
3[ N f 519075 GHz 17.69 dBm Freq Offset
4 0Hz
5 =
[
7
8 Scale Type
9
8 e
MSG STATUS
802.11ax (20M)_Ant1_Channel 44 (5220MHz)
' Keysight Spectrum Analyzer - Swept SA (===
X [ RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [09:53:18 PMFeb 23,2021
[Center Freq 5.220000000 GHz Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offect 1 B Mkr2 5.209 15 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -18.41 dBm
Log 1
"o Center Freq
1.00 et T Py 5.220000000 GHz
-a.00 2 \\{ 3
R DL1 -18.26 dEI:mI
=0 M/}' \.“ﬂ StartFreq
220 Jﬂf '\\\ 5.195000000 GHz,
-39.0 1
430 Lol T IR mm”“"w"\l‘whwu
an Stop Freq
- 5.245000000 GHz
-69.0
Center 5.22000 GHz Span 50.00 MHz CF Step
|#Res BW 220 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) £.000000 MHz
-—— fute Man
1 522120 GHz 7.74 dBm
2 N f 5209 15 GHz -18.41 dBm
3[ N f 5.230 80 GHz 18.93 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
i’ |

=
7]
[l

STATUS
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Report No : 2120060R-E3032110126

802.11ax (20M)_Ant1_Channel 48 (5240MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [09:56:13 PMFeb 23, 2021
[Center Freq 5.240000000 GHz Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE| M WARARARY.
IFGain:Low #Atten: 30 dB DET|P NNNNN
ot Offect 1 dB MKkr2 5.229 35 GHzZ Auto Tune
10 dBrdiv__Ref 21.00 dBm -19.02 dBm
Log 1
"o Center Freq
1.00 JM”W"""M e, 5.240000000 GHz
.00 2 \ 3
190 " 4 DL1 17 .95 dBm|
’ M,ﬂ “L‘N StartFreq
20 7 " 5.215000000 GHz
-32.0 7 i
48.0 . »...""/ L\"“"‘”"‘ R
50 Stop Freq
- 5.265000000 GHz,
69.0
Center 5.24000 GHz Span 50.00 MHZz CF Step
[fRes BW 220 kHz #VBW 1.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 5.000000 MHz
Aut M
TR n
1] N f 5.242 30 GHz 8.02 dBm
2l N f 5.229 356 GHz 19.02 dBm
il N f 5.250 55 GHz -18.30 dBm Freq Offset,
: | 0Hz
[
7
8 Scale Type
9
2 g
« N
STATUS

=
7]
[l
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Report No : 2120060R-E3032110126

802.11ax (40M)_Ant0_Channel 38 (5190MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEINT ALIGMAUTO 03:24:20 PMFeh 23, 2021
Frequency

|[Center Freq 5.190000000 GHz | . Avg Type: Log-Pwr TacE[{2345 6
PNO: Fast 50 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DET|P MM NN N
ot OFfect 1 db MKkr2 5.169 5 GHzZ Auto Tune
10 dBidiv_ Ref 21.00 dBm -18.69 dBm
Log 1
no \ CenterFreq
100 5.190000000 GHz
-8.00 2 5
180 g -16.81 dBmj|
i StartFreq
0 5140000000 GHz
-32.0
-49.0
590 Stop Freq
5.240000000 GHz
-B5.0
Center 5.19000 GHz Span 100.0 MHz CF Step
Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz|
| I S FO SR N 5 Auto Man
N f 5.187 7 GHz 9.19 dBm
2l N f 51695 GHz 18.69 dBm
3[ N f 52108 GHz 19.11 dBm Freq Offset
: 0 Hz
6
7
8
9
10
11 3
< b3
MSG STATUS

802.11ax (40M)_Ant0_Channel 46 (5230MHz)

Agilent Spectrum Analyzer - Swept SA
! RF SO0Q  AC SENSEIMT) ALIGHN AUTOD 03:27:53 PMFeb 23, 2021

|[Center Freq 5.230000000 GHz | Avg Type: Log-Pwr TRECE[1 2345 & Frequency
PHO: Fast 0 Trig: Free Run THPE | W] Wk
IFGain:Low #Atten: 30 dB DET|P MM NN N
Ref Offect 1 dB MKr2 5.209 4 GHZ Auto Tune
10dBidiv__Ref 21.00 dBm -18.63 dBm
o \ o]
"o ! i | CenterFreq
1.0 5230000000 GHz
-5.00
19.0 .2 3 -17 .48 dBm|
o StartFreq
250 5.180000000 GHz,
-38.0
-48.0
30 Stop Freq
con 5280000000 GHz
Center 5.23000 GHz Span 100.0 MHZ CF Step
| Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz|
| T oo oo Auto Man
1] N f 5.230 5 GHz 852 dBm
2l N f 5209 4 GHz 13,63 dBm
3N f 52504 GHz -20.36 dBm Freq Offset
: 0Hz
6
7
8
9
10
11 3
< >
MSG STATUS
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Report No : 2120060R-E3032110126

802.11ax (40M)_Ant1_Channel 38 (5190MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [10:21:13 PMFeb 23,2021
[Center Freq 5.190000000 GHz Avg Type: Log-Pwr TacE[l2345g|  Freauency
PNO: Fast 50 Trig: Free Run TYPE| M WMWY
IFGain:Low #Atten: 30 dB DET/P NNNNN
ot Offeot 1 B Mkr2 5.169 6 GHZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -17.29 dBm
Log 1
no Center Freq
e U et
1.00 il W"”‘"‘”"“\ 5.190000000 GHz
.00 2
; 3 DL 17 .16 dBm|
120 \1 Start Freq
220 L\u 5.140000000 GHz,
B N T A R P W o]
-48.0
a0 Stop Freq
- 5.240000000 GHz,
£9.0
Center 5.19000 GHz Span 100.0 MHZz CF Step
|#Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
-—— fute Man
1 5.187 1 GHz 8.84 dBm
2 N f 5.169 6 GHz 17.29 dBm
3[ N f 5.210 7 GHz -20.47 dBm Freq Offset
4 0Hz
5 =
[
7
8 Scale Type
9
2 hes
MSG STATUS
802.11ax (40M)_Ant1_Channel 46 (5230MHz)
' Keysight Spectrum Analyzer - Swept SA (===
X [ RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [10:24:44 PMFeb 23,2021
[Center Freq 5.230000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DET|P NMNNN
ot Offect 1 B Mkr2 5.209 6 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -19.17 dBm
Log 1
"o Center Freq
1.00 phe ey ; My 5.230000000 GHz
L.00 2 \ 3
R DL1 1816 dEI:mI
12D '1,\ StartFreq
220 \ 5.180000000 GHz,
-39.0
430 mwﬂ‘ﬂ"%j WWWMM
an Stop Freq
- 5.280000000 GHz,
-69.0
Center 5.23000 GHz Span 100.0 MHz CF Step
|#Res BW 430 kHz #VBW 2.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 10.000000 MHz
-—— fute Man
1 5.225 7 GHz 7.84 dBm
2 N f 5.209 6 GHz 19.17 dBm
3[ N f 5.250 1 GHz 18.20 dBm Freq Offset
4 0Hz
5 =
6
7
8 Scale Type
9
2 o SR

=
7]
[l

STATUS
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Report No : 2120060R-E3032110126

802.11ax (80M)_Ant0_Channel 42 (5210MHz)

Agilent Spectrum Analyzer - Swept SA

( RF ALIGNAUTO 01:47:02 PMFeh 23, 2021 E
|Center Freq 5.210000000 GHz | Avg Type: Log-Pur TRACE[1 3345 & requency
PNO: Fast 50 Trig: Free Run TYPE| bl Wikt
I IFGain:Law  #Atten: 30 dB pErjP NN
Mo Offect 1 B Mkr2 5.169 0 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -18.04 dBm
Log 1 |
1o i | CenterFreq
1.m 5.210000000 GHz|
5.00 2 3
180 -16.91 dBmj|
i StartFreq
290 5.110000000 GHz
-39.0 O —
-49.0
20 Stop Freq
5.310000000 GHz|
-B5.0
Center 5.2100 GHz Span 200.0 MHz] CF Step
Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts) 20.000000 MHz
A N 1 N futo Man
N|1]f 5.196 6 GHz 9.09 dBm
N {1][f 5.1690 GHz -18.04 dBm
3[N[1[f 5.2510 GHz -18.59 dBm Freq Offset
4 0Hz
6
7
8
9
10
11 2
< b3
MSG STATUS
802.11ax (80M)_Ant1_Channel 42 (5210MHz)
' Keysight Spectrum Analyzer - Swept SA (===
| RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  |08:43:56 PMFeb 23,2021
[Center Freq 5.210000000 GHz \ Avg Type: Log-Pwr el 73456|  Frequency
PNO: Fast 5 Trig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB per|P NNNNN
ot Ofteet 1 o MKkr2 5.168 4 GHZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -21.94 dBm
Log 1
10 CenterFreq
T T L
100 s oy 5.210000000 GHz
e 2 3 DL1 -15.05 dBm|
130
\h :I StartFreq
220 * 5.110000000 GHz,
D TP A Y el ooy g
-48.0
. Stop Freq
- 5.310000000 GHz,
-69.0
Center 5.2100 GHz Span 200.0 MHZ CF Step
[#Res BW 820 kHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts)f |  20.000000 MHz
] Man
1] N f 5.237 2 GHz 7.95 dBm
2 N f 5.168 4 GHz 21.94 dBm
3[ N f 5.261 4 GHz -20.47 dBm Freq Offset
4 0 Hz
5 =
6
7
8 Scale Type
9
2 s

=
7]
[l

STATUS
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Report No : 2

120060R-E3032110126

Product 2x2 11ax WIFI AP

Test ltem 99% Bandwidth

Test Mode Mode 3: Transmit CDD_PoE Mode

Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) (22.0 Humidity (%RH) [62.0

802.11a_Ant0_Channel 48 (5240MHz)

Agilent Spectrum Analyzer - Occupied BW

t RF S0Q  AC SENSEIMT ALIGH AUTO 01:35:54 PM Mar 24, 2021
[Center Freq 5.240000000 GHz | Center Freq:5.240006000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: --110
I | #IFGain:Low #Atten: 30 dB Radio Device:BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 1005y ___Ref 21.00 dBm -16.206 dBm
og
"o Center Freq||
[N
1 st S 5.240000000 GHz
-9.00 2
-19.0 J .\"‘1
= . —
190 JL..M""""M MM—«A i,
-59.0
-69.0
Center 5.24 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 6000000 Mo
Auto Man
Occupied Bandwidth Total Power 24.0 dBm
16.471 MHz FreqOftset
Transmit Freq Error -1.634 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 20.53 MHz x dB -26.00 dB
MSG STATUS

802.11a_Ant1_Channel 48 (5240MHz)

Agilent Spectrum Analyzer - Occupied BW

() RF S0 AC SENSEIMT ALIGH AUTO 01:32:48 PM Mar 24, 2021
[Center Freq 5.240000000 GHz | Center Freq:5.240000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: --10
I | #IFGain:Low #Atten: 30 dB Radio Device:BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10dpiis  Ref 21.00 dBm -17.800 dBm
og
1.0 Center Freq||
Ll
1.00 pr® ey [ 5.240000000 GHz
-9.00 2
-19.0 "‘/
230 ﬂjf \L"L\.LHL
-39.0 f“‘
4501 P sl “”wm\'mwhm -
-59.0
-65.0
Center 5.24 GHz Span 50 MHz CF st
Res BW 300 kHz #VBW 1MHz Sweep 1ms 5000000 M
Auto Man
Occupied Bandwidth Total Power 23.4 dBm
16.425 MHz Freqoftset
Transmit Freq Error -21.284 kHz OBW Power 99.00 % OHz
x dB Bandwidth 20.68 MHz x dB -26.00 dB
MSG STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test ltem 99% Bandwidth

Test Mode Mode 2: Transmit RU Full_PoE Mode

Date of Test 2021/02/21~2021/02/24 Test Site SR12-H
Temperature (°C) (22.8 Humidity (%RH) [61.2

802.11ax (20M)_Ant0_Channel 48 (5240MHz)

Agilent Spectrum Analyzer, - Occupied BW

! RF SO0Q  AC

SEMNSEIINT

ALIGMAUTO

04:37:19 PMFeb 22, 2021

|[Center Freq 5.240000000 GHz | Center Freq: 5.240000000 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: -10
I | #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10d8idy___Ref 21.00 dBm -8.1245 dBm
og
1.0 p—— Sy e— Center Freq||
1.00 ’2 5.240000000 GHz|
-0.00
-19.0
-25.0 nJ'HJ \"YL
=0 MN %MWM""LW
WEN Ltaniiiie ki %
-59.0
-69.0
ICenter 5.24 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 MHz
[Auto Man
Occupied Bandwidth Total Power 25.1 dBm
18.999 MHz Freqoffset
Transmit Freq Error -57.130 kHz OBW Power 99.00 % OHz
x dB Bandwidth 21.62 MHz x dB -26.00 dB
MSG STATUS

802.11ax (20M)_Ant1_Channel 48 (5240MHz)

Agilent Spectrum Analyzer - Occupied BW

RF S0Q  AC

SEMSEINT|

ALIGNAUTD

09:37:40 PMFeb 21, 2021

[Center Freq 5.240000000 GHz | Center Freq: 5.240000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 1010
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10dgiay___Ref 21.00 dBm -11.478 dBm
ogd
1.0
MMW"\FWWM Center FrEq 1
1.00 o 5 5.240000000 GHz
-9.00
-19.0
-29.0 JI)J“'M .\.W]l\..
-39.0 ..MWW
3.0 . l-\mW““’"P{ s e
-59.0
-69.0
I Center 5.24 GHz Span 50 MHz CF Ste
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHF:
Aut M
Occupied Bandwidth Total Power 25.5 dBm — an
18.957 MHz Freqofeet
Transmit Freq Error -32.144 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 21.53 MHz x dB -26.00 dB
MSG STATUS
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Report No : 2120060R-E3032110126

Agilent Spectrum Analyzer, - Occupied BW

802.11ax (40M)_Ant0_Channel 46 (5230MHz)

( RF SEMSEIINT ALIGMAUTO 05:14:56 PMFeb 22, 2021
[Center Freq 5.230000000 GHz | Center Freq: 5.230000000 GHz Radio Std: None Frequency
—»~ Trig:Free Run Avg|Hold: --10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10 dBidiy Ref 21.00 dBm -4.1658 dBm
og
1.0 e gl e Center Freq||
1.00 » 5.230000000 GHz
-9.00
-19.0 / \'
-29.0 /;" 1'"\\
0 bt i s i e )
-49.0
-59.0
-63.0
I Center 5.23 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 M
[Auto Man
Occupied Bandwidth Total Power 25.4 dBm
37.936 MHz Freqofset
Transmit Freq Error -8.263 kHz OBW Power 99.00 % OHz
x dB Bandwidth 41.64 MHz x dB -26.00 dB
MSG STATUS

802.11ax (40M)_Ant1_Channel 46 (5230MHz)

Agilent Spectrum Analyzer - Occupied BW
( RF S0Q  AC SENSEINT| ALIGMALUTO 06:15:17 PMFeh 21, 2021
Frequency

ICenter Freq 5.230000000 GHz

= Trig:

‘ Center Freq: 5.230000000 GHz
Avg|Hold: -410

Free Run

Radio Std: None

I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10/ Ref 21.00 dBm -3.2373 dBm
og
1.0 "W. bty duca] " ds Al & Hz CenterFreq|
1.00 “% 5.230000000 GHz|
-9.00
-18.0 :r;';’ V\\k
-28.0
290 et / it g
-45.0
-58.0
69.0
I Center 5.23 GHz Span 100 MHz| CF Step
Res BW 1 NMHz #VBW 3 MHz Sweep 1ms 10.000000 MMz
[Auto Man
Occupied Bandwidth Total Power 26.4 dBm
37.889 MHz Freq Offset
Transmit Freq Error -11.588 kHz OBW Power 99.00 % OHz
x dB Bandwidth 41.50 MHz x dB -26.00 dB
MSG STATUS
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Report No : 2120060R-E3032110126

Agilent Spectrum Analyzer, - Occupied BW
RF

802.11ax (80M)_Ant0_Channel 42 (5210MHz)

SEMNSE:INT

ALIGNAUTO

03:39:30 PMFeb 22, 2021

enter Freq 5.210000000 GHz | Center Freq: 5.210000000 GHz Radio Std: None Frequency
—»~ Trig:Free Run Avg|Hold: --10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 1008y ___Ref 21.00 dBm -7.5377 dBm
og
1.00 2 5210000000 GHz
-9.00
-19.0
-29.0 ’/ \'
9.0 L AR “b"h'anM WMHJ&A | I
-49.0
-59.0
-63.0
I Center 5.21 GHz Span 200 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20000000 M
[Auto Man
Occupied Bandwidth Total Power 25.3 dBm
77.036 MHz Freqoffset
Transmit Freq Error -44.165 kHz OBW Power 99.00 % OHz
x dB Bandwidth 82.30 MHz x dB -26.00 dB

STATUS

802.11ax (80M)_Ant1_Channel 42 (5210MHz)

Agilent Spectrum Analyzer - Occupied BW
! RF SO0Q  AC SENSEIMT) ALIGHN AUTOD 04:39:50 PMFeb 21, 2021

|[Center Freq 5.210000000 GHz | Center Freq:5.210000000 GHz Radio $td: None Frequency
—»— Trig:Free Run Avg|Hold: 10110
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10d8idv___Ref 21.00 dBm -8.0332 dBm
og
1.0 P TRTTpTTo rw—— Center Freq(j
100 2 5.210000000 GHz|
-0.00
-19.0 f‘f \
-29.0 4 R P
300 MNWWWW P -Ffuraptgrod
-49.0
-59.0
-69.0
ICenter 5.21 GHz Span 200 MHz| CF St
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20000900 Wi
Auto Man
Occupied Bandwidth Total Power 26.0 dBm
77.049 MHz Freqoffeet
Transmit Freq Error 63.264 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 82.05 MHz x dB -26.00 dB
MSG STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test ltem 99% Bandwidth

Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode

Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) (22.0 Humidity (%RH) [62.0

802.11ax (20M)_Ant0_Channel 48 (5240MHz)

Agilent Spectrum Analyzer, - Occupied BW

SO0Q  AC

SEMNSEIINT

ALIGMAUTO

10:38:00 AM Mar 24, 2021

U RF :
[Center Freq 5.240000000 GHz | Center Freq: 5.240000000 GHz Radio $td: None Frequency
—— Trig:Free Run Avg|Hold: -10
I | #IFGain:Low #Atten: 30 dB Radic Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10 dBidiv Ref 21.00 dBm -11.490 dBm
og
mna | CenterFreq||
100 VWWMHWHNW 2 5.240000000 GHz
-0.00
-19.0 uﬂr\lﬁﬁ WHUL
-29.0 it JL
Eroe) I WV FHINHW
O A e ﬂ“rfﬂm“mfm
-49.0
-59.0
-69.0
ICenter $.24 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5.000000 MHz,
[Auto Man
Occupied Bandwidth Total Power 22.0 dBm
19.074 MHz Freq oo
Transmit Freq Error -5.449 kHz OBW Power 99.00 % OHz
% dB Bandwidth 22.56 MHz x dB -26.00 dB
MSG STATUS

802.11ax (20M)_Ant1_Channel 48 (5240MHz)

Agilent Spectrum Analyzer, - Occupied BW

! RF SO0Q  AC SEMSE:INT ALIGMAUTO 10:29:27 AM Mar 24, 2021
[Center Freq 5.240000000 GHz | Center Freq:5.240000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: -410
I | #IFGain:Low #Atten: 30 dB Radie Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10dgiay__ Ref 21.00 dBm -12.038 dBm
og
no CenterFre:
1m0 i Lo 5.240000000 (3chl I
AT Mz .
-5.00 -
-19.0 ij
00 JWJW m‘“\.unﬂn , wnM I
o el 1 T A
: i T
-49.0
-59.0
-69.0
ICenter 5.24 GHz Span 50 MHz CF Step
Res BW 300 kHz #VBW 1 MHz Sweep 1 ms| 5000000 MHz
JAuto Man
Occupied Bandwidth Total Power 21.9 dBm
19.001 MHz Freqofeet
Transmit Freq Error -12.280 kHz OBW Power 99.00 % OHz
x dB Bandwidth 21.73 MHz x dB -26.00 dB
MSG STATUS
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Report No : 2120060R-E3032110126

802.11ax (40M)_Ant0_Channel 46 (5230MHz)

Agilent Spectrum Analyzer, - Occupied BW

RF 0@ AC

SEMNSE:INT

ALIGNAUTO 10:41:15 AM Mar 24, 2021

enter Freq 5.230000000 GHz | Center Freq: 5.230000000 GHz Radio Std: None Frequency
—»~ Trig:Free Run Avg|Hold: --10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 1008y ___Ref 21.00 dBm -5.9427 dBm
og
1o f Center Freq||
1.00 *\“I.!‘-,-*-"w\ JW'&JW '”2 5.230000000 GHz|
-9.00 MJ, H_ u vlh
-19.0
-29.0 JNH W"“' “M
-39.0 M ]
43.0 'NI
-59.0
-63.0
I Center 5.23 GHz Span 100 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10.000000 MHz
[Auto Man
Occupied Bandwidth Total Power 20.6 dBm
38.663 MHz Freqoffset
Transmit Freq Error -43.989 kHz OBW Power 99.00 % OHz
x dB Bandwidth 43.33 MHz x dB -26.00 dB

STATUS

802.11ax (40M)_Ant1_Channel 46 (5230MHz)

Agilent Spectrum Analyzer, - Occupied BW
( RF S0Q  AC SENSEINT| ALIGMALUTO 10:43:32 AM Mar 24, 2021
Frequency

‘ Center Freq: 5.230000000 GHz
Avg|Hold: -410

ICenter Freq 5.230000000 GHz

—— Trig:Free Run

Radio Std: None

I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10 dBidiv Ref 21.00 dBm -7.7815 dBm
og
no I Center Freq||
1.00 n"ww.j‘ufh JJ{M"MFW '2 5.230000000 GHz
-0.00 dj‘i‘ m'\l
-19.0 }J"‘" 'Hl\h
-25.0 ,»{}r 1
-390 Il Il Il L |H 1o P
b i R )
o T TR TR
-59.0
59,0
I Center 5.23 GHz Span 100 MHz| CF St
Res BW 1 NMHz #VBW 3 MHz Sweep 1ms 10.000000 M?-il:;
[Auto Man
Occupied Bandwidth Total Power 20.6 dBm
38.549 MHz Freqoffeet
Transmit Freq Error -3.788 kHz OBW Power 99.00 % OHz
x dB Bandwidth 42.45 MHz x dB -26.00 dB

STATUS

Page: 47 of 300



Report No : 2120060R-E3032110126

802.11ax (80M)_Ant0_Channel 42 (5210MHz)

Agilent Spectrum Analyzer, - Occupied BW

RF 0@ AC

SEMNSE:INT

ALIGNAUTO 10:35:13 AM Mar 24, 2021

enter Freq 5.210000000 GHz | Center Freq: 5.210000000 GHz Radio Std: None Frequency
—»~ Trig:Free Run Avg|Hold: --10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 1008y ___Ref 21.00 dBm -7.6321 dBm
og
1o Center Freq||
1.00 2 5.210000000 GHz
s 5/
-9.00 P’m W
-19.0 f |
-29.0 -ﬂ M"“i
-49.0
-59.0
-63.0
I Center 5.21 GHz Span 200 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20000000 M
[Auto Man
Occupied Bandwidth Total Power 21.3 dBm
78.212 MHz Freqomeet
Transmit Freq Error -439 Hz OBW Power 99.00 % OHz
x dB Bandwidth 86.06 MHz x dB -26.00 dB
MSG STATUS

802.11ax (80M)_Ant1_Channel 42 (5210MHz)

Agilent Spectrum Analyzer, - Occupied BW
RF SO0Q  AC

SENSEIMT)

ALIGHN AUTOD 10:36:22 AM Mar 24, 2021

ICenter Freq 5.210000000 GHz

‘ Center Freq: 5.210000000 GHz
—»— Trig:Free Run

Radio Std: None

Avg|Hold: 10110

Frequency

I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10 dBidiv Ref 21.00 dBm -4.7196 dBm
og
no " Center Freq||
1.00 vy Py 2 5.210000000 GHz|
-5.00 ;' i
-19.0
S e 4 =
'39'0%*‘?”' 1 kYL‘J]DL LV AL
-49.0
-59.0
-69.0
ICenter 5.21 GHz Span 200 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms| 20.000000 MMz
Auto Man
Occupied Bandwidth Total Power 20.8 dBm
78.428 MHz Freqofset
Transmit Freq Error 40.541 kHz OBW Power 99.00 % 0Hz
% dB Bandwidth 87.49 MHz x dB -26.00 dB

STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test ltem 99% Bandwidth

Test Mode Mode 5: Transmit RU BE UNMOD_PoE Mode

Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) (22.0 Humidity (%RH) [62.0

802.11ax (20M)_Ant0_Channel 48 (5240MHz)

Agilent Spectrum Analyzer, - Occupied BW

( RF S09 AC SEMSE!IMT] ALIGNAUTO 10:15:33 AM Mar 24, 2021
|[Center Freq 5.240000000 GHz | Center Freq: 5.240000000 GHz Radio $td: None Frequency
—»— Trig:Free Run Avg|Hold: 10110
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 1048 Ref 21.00 dBm -24.430 dBm
og
no Center Freq||
1.00 e e 5.240000000 GHz|
-0.00
IF
-19.0 1J 2
i
-29.0
-390 ".'Mf‘rr W‘Lﬂ" 1
A M,
490 " B 9. \
P T e R AT Vg i)
-59.0
59,0
I Center 5.24 GHz Span 50 MHz CF St
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 5000000 Wi
Auto Man
Occupied Bandwidth Total Power 21.8 dBm
17.691 MHz Freqoffeet
Transmit Freq Error -242.43 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 19.67 MHz x dB -26.00 dB
MSG STATUS

802.11ax (20M)_Ant1_Channel 48 (5240MHz)

Agilent Spectrum Analyzer, - Occupied BW

! RF SO0Q  AC SENSEIMT) ALIGNAUTD 10:16:23 AM Mar 24, 2021
[Center Freq 5.240000000 GHz | Center Freq:5.240000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: 1010
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10dgiay___Ref 21.00 dBm -30.727 dBm
og
no Center Freq||
1.00 A W"‘“"‘ﬁ' { Mwm\ 5.240000000 GHz|
-5.00
-19.0 M‘r n 2
-29.0 fith
-39.0 ﬂ!l“]l 4
420 i H"J‘J .'\‘ul""“ﬂ i ]
-59.0
-69.0
I Center 5.24 GHz Span 50 MHz CF St
Res BW 300 kHz #VBW 1 MHz Sweep 1ms 6.000000 NI
Auto Man
Occupied Bandwidth Total Power 21.4 dBm
16.787 MHz Freqofiset
Transmit Freq Error 65.311 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 18.51 MHz x dB -26.00 dB
MSG STATUS
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Agilent Spectrum Analyzer - Occupied BW

802.11ax (40M)_Ant0_Channel 46 (5230MHz)

( RF 50 & AC SEMSE!IMT] ALIGN AUTO 11:16:38 AM Mar 24, 2021
[Center Freq 5.230000000 GHz | Center Freq: 5.230000000 GHz Radio Std: None Frequency
—— Trig:Free Run Avg|Hold: --110
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10dgi___Ref 21.00 dBm -26.497 dBm
og
no Lrteymutliot | e Center Freq)|
1.00 e i e d 5.230000000 GHz|
-9.00 I
-19.0 2
-29.0 | il
-39.0 ','.IFJ ml’
1.0 Prarerha ahdias .»JM % Wt tblirne ittt
-58.0
-65.0
ICenter 5.23 GHz Span 100 MHz| CF st
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 M
Auto Man
Occupied Bandwidth Total Power 20.9 dBm
36.076 MHz Freqoffset
Transmit Freq Error 9.283 kHz OBW Power 99.00 % 0Hz
x dB Bandwidth 39.04 MHz x dB -26.00 dB
MSG STATUS

802.11ax (40M)_Ant1_Channel 46 (5230MHz)

Agilent Spectrum Analyzer, - Occupied BW
( RF S0Q  AC SENSEINT| ALIGMALUTO 10025:57 AM Mar 24, 2021
Frequency

ICenter Freq 5.230000000 GHz

‘ Center Freq: 5.230000000 GHz

Radio Std: None

—— Trig:Free Run Avg|Hold: -410
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10 dBidiv Ref 21.00 dBm -22.743 dBm
og
10 !
- =" < 230000000 o |
-0.00 il
*2
-19.0
250 /m# ,”‘.L
-39.0 l'ﬂ\
490 I} P WMWMM“' shahlingl, L gl
-59.0
-69.0
I Center 5.23 GHz Span 100 MHz| CF St
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 10000000 M
[Auto Man
Occupied Bandwidth Total Power 20.3 dBm
36.086 MHz Freqoffset
Transmit Freq Error -46.116 kHz OBW Power 99.00 % OHz
x dB Bandwidth 39.18 MHz x dB -26.00 dB

STATUS
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Agilent Spectrum Analyzer, - Occupied BW

802.11ax (80M)_Ant0_Channel 42 (5210MHz)

( RF SEMSEIINT ALIGMAUTO 10:11:16 AM Mar 24, 2021
[Center Freq 5.210000000 GHz | Center Freq: 5.210000000 GHz Radio Std: None Frequency
—»~ Trig:Free Run Avg|Hold: --10
I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10 dBidiy Ref 21.00 dBm -17.177 dBm
ogd
1o Center Freq||
100 e e | i rtoadl e ' 5.210000000 GHz
-9.00 ! 2
-13.0 f
-29.0 | wmmw&
\ 4
-39.0
N P T ook WA
-59.0
-63.0
I Center 5.21 GHz Span 200 MHz| CF Step
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20.000000 MHz]
[Auto Man
Occupied Bandwidth Total Power 20.9 dBm
75.663 MHz Freqoffset
Transmit Freq Error 270.90 kHz OBW Power 99.00 % OHz
x dB Bandwidth 81.28 MHz x dB -26.00 dB
MSG STATUS

802.11ax (80M)_Ant1_Channel 42 (5210MHz)

Agilent Spectrum Analyzer, - Occupied BW
( RF S0Q  AC SENSEINT| ALIGMALUTO 10:12:38 AM Mar 24, 2021

ICenter Freq 5.210000000 GHz

‘ Center Freq: 5.210000000 GHz
—— Trig:Free Run

Radio Std: None
Avg|Hold: -410

Frequency

I | #IFGain:Low #Atten: 30 dB Radio Device: BTS
Mkr2 5.25 GHz
Ref Offset 1 dB
| 10 dBidiv Ref 21.00 dBm -16.964 dBm
og
1.0 Center Freq||
100 w e MMW 5.210000000 GHz
.9.00 Flf ¥2
-19.0 1
-28.0 {hW ml' -t
-39.0 o W
-49.0
-59.0
-68.0
I Center 5.21 GHz Span 200 MHz| CF St
Res BW 1 MHz #VBW 3 MHz Sweep 1ms 20000000 M
[Auto Man
Occupied Bandwidth Total Power 20.9 dBm
75.390 MHz Ereqoffset
Transmit Freq Error 240.07 kHz OBW Power 99.00 % OHz
x dB Bandwidth 80.90 MHz x dB -26.00 dB
MSG STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 3: Transmit CDD_PoE Mode

Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) |61.2

IEEE 802.11a (ANT 0)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
149 5745 16100 >500
157 5785 15800 >500
165 5825 15600 >500

Channel 149 (5745MHz)

Agilent Spectrum Analyzer - Swept SA
T

RF SO0Q  AC SENSEIMT) ALIGNAUTD 04:05:02 PMFeb 23, 2021
[Center Freq 5.745000000 GHz Avg Type: Log-Pur macEloaass|  Freduency
PNO: Fast o) Trig: Free Run THPE | V] Wikt
I IFGain:Low #Atten: 30 dB CET/P MMM N
e oromet1 d Mkr2 5.736 75 GHZ Auto Tune
[ogBiay_Ref 21.00 dBm -0.69 dBm
1
1.0 2 l ! 3 CenterFreq
1.00 T = 1546 | 5,745000000 GHz
-9.00
o Start Freq
220 5.720000000 GHz
-38.0
-48.0
o0 Stop Freq
5.770000000 GHz
-68.0
Center 5.74500 GHz Span 50.00 MHZ] CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts)| 5.000000 MHz|
| I S N ) B 1 ) R T | Man
1 N f 574370 GHz 6.15 dBm
2| N f 5.736 75 GHz 0.69 dBm
3| N f 5.752 85 GHz 0.10 dBm Freq Offset
0Hz
8
9
10
11 %

STATUS
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Report No : 2120060R-E3032110126

Channel 157 (56785MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEIMNT ALIGMAUTO 04:07:06 PMFeh 23, 2021

|[Center Freq 5.785000000 GHz | Avg Type: Log-Pur TRACE[1 2 545 & Frequency
PHO: Fast 0 Trig: Free Run TYPE ymm
IFGain:Low #Atten: 30 dB DET!
o Offect 1B Mkr2 5.777 10 GHzZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -0.80 dBm
Log /}\1
"o .2 & 3 Center Freq
100 ool ol apcen | 5785000000 GHz
-5.00
e StartFreq
250 5760000000 GHz
-38.0
-48.0
590 Stop Freq
59.0 5.810000000 GHz
Center 5.78500 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
I A I M Aute Man
5779 95 GHz 5.90 dBm
5777 10 GHz 0.80 dBm
5.792 90 GHz .32 dBm Freq Offset
0Hz

STATUS

Channel 165 (5825MHz)

( RF sS0Q AC SENSEINT] ALIGNAUTO 04:13:15 PMFeb 23, 2021
[Center Freq 5.825000000 GHz Avg Type: Log-Pwr e[ zaasg|  Freuency
PHO: Fast 0 Trig: Free Run TPE| Il Wikttt
I IFGain:Low #Atten: 30 dB DETIP M NN N
o Offect 1 dB Mkr2 5.817 15 GHzZ Auto Tune
19 gBidiv__Ref 21.00 dBm -0.11 dBm
1
na .2 ! 3 Center Freq
1.00 L29deng | §,.825000000 GHz
-9.00
el StartFreq
250 5.800000000 GHz
-38.0
-48.0 =l
o0 Stop Freq
! 5.850000000 GHz
-69.0
Center 5.82500 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5,000000 MHz
| s S S B B T (O - |t Man
f 5,826 20 GHz 6.59 dBm
N f 5817 15 GHz 011 dBm
N f 593275 GHz 011 dBm Freq Offset
0Hz

Y
= (O [0 (OO [~ (O (O (B | RS

~

=
7]
[l

STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 3: Transmit CDD_PoE Mode

Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) |61.2

IEEE 802.11a (ANT 1)

Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
149 5745 15990 >500
157 5785 15550 >500
165 5825 16140 >500
Channel 149 (5745MHz)
w Keysight Spectrum Analyzer - Swept SA (=
4] | RF [s0e ac | [ [ SENSE:INT| [ ALIGN AUTO  [11:01:55 PMFeb 23, 2021
[Center Freq 5.745000000 GHz \ Avg Type: Log-Pwr TecE[ 23456 |  reduency
PNO: Fast (o3 1rig: FreeRun TYPE| M ASARAR
IFGain:Low " #Atten: 30 dB DET|P NMMNNN
e Offect 1 dB Mkr2 5.737 15 GHZ Auto Tune
EggBidiv Ref 21.00 dBm 0.26 dBm
1
1o 2 v 3 Center Freq
1 )ﬁ Loaluwcabopet RESSY R ouiosssond | 5 745000000 GHz
-5.00 \\
-18.0 ,.’f‘j IH‘.\.‘ St
G artFreq
=0 N'”’N a,\‘w 5.720000000 GHz|
-38.0
t’\'hl\"'-'u\. Tl
490 | A '“'Tlmww
an Stop Freq
- 5.770000000 GHz,
-69.0
Center 5.74500 GHz Span 50.00 MHz CF Step
[#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
o Man
HH——— e
2 X z . m
i| N f 5756315 GHz 0.94 dBm Freq Offset
4 0Hz
5
6
7
8 Scale Type
9
10 ;
11 Log Lin

STATUS
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Report No : 2120060R-E3032110126

Channel 157 (56785MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
| RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [11:03:53 PMFeb 23, 2021 E
[Center Freq 5.785000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 5o 1rig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DET|P NNNNN
Ref Offset 1 dB Mkr2 5.777 30 GHZ Auto Tune
10 dBidiv_ Ref 21.00 dBm -0.04 dBm
Log 1
"o 2 ¥ 73 CenterFreq
100 }‘. T O P Y P L ,\\ DL1 1.0 dBim 5785000000 GHz
.00
-13.0 ,,.»JJ W'Lm st
,-f \m artFreq
20 a W‘h 6.760000000 GHz
-38.0 ! "
A AT i a M R aT
. Pleetestind Stop Freq
- 5.810000000 GHz,
690
Center 5.78500 GHz Span 50.00 MHZ CF Step
|#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
-_ Aute Man
1 5.786 20 GHz 7.09 dBm
2 N f 5.777 30 GHz 0.04 dBm
3[ N f 5.792 85 GHz 0.75 dBm Freq Offset
4 0Hz
I =
6
7
8 Scale Type
9
- | T
MSG STATUS
Channel 165 (5825MHz)
' Keysight Spectrum Analyzer - Swept SA (===
] | RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [11:10:08 PMFeb 23,2021
[Center Freq 5.825000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| M WY
IFGain:Low #Atten: 30 dB DET|P NNNNN
Rof Offast 1 dB Mkr2 5.816 75 GHZ Auto Tune
EggBidiv Ref 21.00 dBm -1.02 dBm
1
no CenterFre
2 3 q
1m0 %n LSO O U0 Y P W A lL..J{‘H ouostaenl | 5 895000000 GHzZ|
800 / l\“
e il ™ StartFreq
=0 N N 5.800000000 GHz
-38.0 ,
¥
B T i %“W\H‘“ v
. eirnndii Stop Freq
’ 5.850000000 GHz,
3.0
Center 5.82500 GHz Span 50.00 MHZ] CF Step
|#Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 4.800 ms (1001 pts) 5.000000 MHz
-_ Auto Man
5.826 25 GHz 6.51 dBm
2 N f 5.816 756 GHz 1.02 dBm
3[ N f 5.832 90 GHz 0.21 dBm Freq Offset
L 0Hz
8 Scale Type
9
x o
MSG STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 2: Transmit RU Full_PoE Mode
Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) |61.2
IEEE 802.11ax_20M(ANT 0)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
149 5745 18400 >500
157 5785 18600 >500
165 5825 18500 >500

Channel 149 (5745MHz)

Agilent Spectrum Analyzer - Swept SA

Y
== O [LD | Q0 |~ | 7 [ [P (o) (N (=

( RF S09 AC SEMSE!IMT] ALIGNAUTO 04:19:09 PMFeh 23, 2021
|[Center Freq 5.745000000 GHz Avg Type: Log-Pwr TRECE[1 2345 & Frequency
PHO: Fast 0 Trig: Free Run THPE | W] Wk
IFGain:Low #Atten: 30 dB DET|P MM NN N
Ref Offect 1 dB Mkr2 5.735 75 GHZ Auto Tune
EggBidiv Ref 21.00 dBm -0.26 dBm
"o .2 l Center Freq
1.00 02008 | 5745000000 GHz
-5.00
=0 StartFreq
0 5720000000 GHz
-38.0
-49.0 Fdd,
30 Stop Freq
5.770000000 GHz
-63.0
Center 5.74500 GHz Span 50.00 MHz] CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz,
e I R S B A I a8 1o I A AT -~ |1 Man
N f 5.748 70 GHz 6.20 dBm
N f 5.735 75 GHz 0.26 dBm
N f 5754 15 GHz -0.58 dBm Freq Offset
0Hz

~

=
7]
[l

STATUS
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Channel 157 (56785MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEIMNT ALIGMAUTO 04:21:22 PMFeh 23, 2021

|[Center Freq 5.785000000 GHz | Avg Type: Log-Pur TRACE[1 2 545 & Frequency
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DET|P MM NN N
o Offect 1B Mkr2 5.775 55 GHzZ Auto Tune
10 dBidiv__Ref 21.00 dBm -0.80 dBm
og
1
"o .2 7 Center Freq
100 ottt o Hitifon e Aal, azcend | 5785000000 GHz
-5.00
e StartFreq
=290 5.760000000 GHz
-38.0
-48.0
590 Stop Freq
5.810000000 GHz
-68.0
Center 5.78500 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
| A BT R DI - [f Man
5777 45 GHz 5,88 dBm
2 N 5.776 65 GHz 0.0 dBm
3[ N 5794 16 GHz 0.92 dBm Freq Offset
4
5 0Hz
6
7
8
9
10
11 v
< >
MSG STATUS

Channel 165 (5825MHz)

( RF sS0Q AC SENSEINT] ALIGNAUTO 04:25:20 PMFeb 23, 2021
[Center Freq 5.825000000 GHz Avg Type: Log-Pwr TRACE1 5345 & Frequency
PHO: Fast 0 Trig: Free Run TPE| Il Wikttt
I IFGain:Low #Atten: 30 dB DETIP M NN N
o Offect 1 dB Mkr2 5.815 665 GH2Z Auto Tune
10 dBrdiv__Ref 21.00 dBm 0.82 dBm
Log 1
1.0 .2 i 3 Center Freq
1.00 D=6y | 5 825000000 GHz
-9.00
el StartFreq
20 5.800000000 GHz
-33.0 - |
-48.0
o0 Stop Freq
! 5.850000000 GHz
-69.0
Center 5.82500 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5,000000 MHz
| s S Sy B BT T O - |t Man
f 5,826 25 GHz 6.94 dBm
2l N f 53815 65 GHz 0.82 dBm
3[ N f 5834 15 GHz 0.21 dBm Freq Offset
4 0Hz
5
6
7
8
9
10
11 3
< >
MSG STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP
Test ltem DTS Bandwidth
Test Mode Mode 2: Transmit RU Full_PoE Mode
Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) |61.2
IEEE 802.11ax_20M(ANT 1)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
149 5745 17150 >500
157 5785 18300 >500
165 5825 18600 >500
Channel 149 (5745MHz)
' Keysight Spectrum Analyzer - Swept SA (===
| RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [11:16:03 PMFeb 23,2021
[Center Freq 5.745000000 GHz Avg Type: Log-Pwr el 73456|  Frequency
PNO: Fast (. Trig: FreeRun TYPE| M WA
IFGainiLow  #Atten: 30 dB oET|P NNNNN
Auto Tune
Mkr2 5.736 60 GHz
Ref Offset 1 dB
19 gBdiv Ref 21,00 dBm 0.23 dBm
10 2 ! 3 CenterFreq
1.00 LTI N N . ourosssenl | 5 745000000 GHz
-9.00 %\H
150 StartFreq
20 f}ﬁ’ .\%‘Hﬂ 5.720000000 GHz
-39.0 ‘,JV -\“
420 | L Mol PR
. Stop Freq
o 5.770000000 GHz
-69.0
Center 5.74500 GHz Span 50.00 MHZ CF Step
[#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
] Man
e 1 T
3[ N f 5.753 75 GHz 0.13 dBm Freq Offset
4 0Hz
5
?
8 Scale Type
9
110 Log Lin

=
7]
[l

STATUS
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Channel 157 (56785MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
1] [ RF [500 ac | SENSE:INT| ALTGN AUTO [ 11:18:15 PMFeh 23, 2021 E
[Center Freq 5.785000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 requency
PNO: Fast 5o 1rig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DET/P NNNNN
Ref Offset 1 dB Mkr2 5.775 80 GHZ Auto Tune
10 dBidiv_ Ref 21.00 dBm 0.78 dBm
Log 1
1.0 2 3 Center Freq
1.00 ’.. L ods ”'-'j Ltrstbamc imesn) | 5785000000 GHz
9.00 r \
=0 StartFreq
290
5.760000000 GHz
80 Hmmww”{f wmmww
450 i et
s00 Stop Freq
) 5.810000000 GHz
-69.0
Center 5.78500 GHz Span 50.00 MHZ CF Step
|#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
-_ Aute Man
1 5.789 95 GHz 7.04 dBm
2 N f 5.775 80 GHz 0.78 dBm
3[ N f 5794 10 GHz 0.99 dBm Freq Offset|
4 0Hz
I; E
6
7
8 Scale Type
9
1 Log Lin
2 >
MSG ISTATUS
Channel 165 (5825MHz)
' Keysight Spectrum Analyzer - Swept SA (===
] | RF [s0e ac [ [ SENSE:INT] [ ALIGN AUTO [11:22:14 PMFeb 23, 2021 F
[Center Freq 5.825000000 GHz | Avg Type: Log-Pwr TRACE[1 23456 requency
PNO: Fast 0 Trig: Free Run TYPE| M WY
IFGain:Low #Atten: 30 dB DET|P NNNNN
Auto Tune
Ref Offset 1 dB Mkr2 5.815 55 GHz
10 dBidiv__ Ref 21.00 dBm 0.04 dBm
Log 1
"o .2 ﬂ 3 Center Freq
1m PP SVUOPI N SLI o 10and |5 ga5000000 GHz
-5.00 ( w“\
-18.0 o
StartFreq
=0 MWW N“"\M 5,800000000 GHz
-39.0 MWVJWW “”"Ww
P i
. Stop Freq
’ 5.850000000 GHz,
-63.0

Center 5.82500 GHz Span 50.00 MHz CF Step
|#Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
T T E—e o R Aute Man

5.820 05 GHz 7.20 dBm

2 N f 5815 55 GHz 0.04 dBm
3[ N f 5834 15 GHz 0.18 dBm Freq Offset
1 0Hz
8 Scale Type

9
2 oo
STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 2: Transmit RU Full_PoE Mode

Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) |61.2

IEEE 802.11ax_40M(ANT 0)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
151 5755 38000 >500
159 5795 37800 >500

Channel 151 (5755MHz)

Agilent Spectrum Analyzer - Swept SA

Frequency

( RF S09 AC SEMSE!IMT] ALIGNAUTO 04:33:22 PMFeh 23, 2021
ICenter Freq 5.755000000 GHz | Avg Type: Log-Pwr TReCE[1 2345 6
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB pET|P MMNN N
Ref Offset 1 dB Mkr2 5.735 9 GHz
10 dBidiv Ref 21.00 dBm -4.17 dBm
og
10 1
2
1.00 ‘ s 354 donll

-5.00

-18.0

-29.0

-39.0

-49.0

-59.0
9.0

Auto Tune

Center Freq
5.755000000 GHz

StartFreq
5.705000000 GHz|

Stop Freq
5.805000000 GHz

Center 5.75500 GHz Span 100.0 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts)|| 10000000 MHz
| O B I Auto Man

10 N f 5.769 9 GHz 2.36 dBm
2 N f 5.735 9 GHz 4.17 dBm
3| N f 57739 GHz 4.81 dBm Freq Offset
4
5 0Hz
[
¥
8
9
10
11 v

-~

=
@
o
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Report No : 2120060R-E3032110126

Channel 159 (5795MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEIMNT ALIGMAUTO 04:43:00 PMFeh 23, 2021

|[Center Freq 5.795000000 GHz | Avg Type: Log-Pur TRACE[1 2 545 & Frequency
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DET|P MM NN N
o Offect 1B MKkr2 5.776 0 GHZ Auto Tune
10 dBidiv Ref 21.00 dBm -3.92 dBm
og
1o 1 Center Freq
100 »’2 d 5.795000000 GH
355 donf E Z
-5.00
e StartFreq
20 5745000000 GHz
-38.0
=1 ) FES——U I—
90 Stop Freq
! 5.845000000 GHz,
-68.0
Center 5.79500 GHz Span 100.0 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz|
| I I TR : Auto Man
5.790 0 GHz 2.45 dBm
N f 5.776 0 GHz 3.92 dBm
N f 58138 GHz 3.83 dBm Freq Offset
0Hz

=
= | O L0 100 [~ () (1 (P () (R

-~

=
@
o

STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP
Test ltem DTS Bandwidth
Test Mode Mode 2: Transmit RU Full_PoE Mode
Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) |61.2
IEEE 802.11ax_40M(ANT 1)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
151 5755 37400 >500
159 5795 37900 >500
Channel 151 (5755MHz)
' Keysight Spectrum Analyzer - Swept SA (===
| RF [s0e ac | [ SENSE:INT] ALIGN AUTO  [11:30:15 PMFeb 23,2021
[Center Freq 5.755000000 GHz \ Avg Type: Log-Pwr TCEl73456|  Freduency
PNO: Fast (. Trig: FreeRun TYPE| M WARARRY
IFGainiLow © #Atten: 30 dB OET|P NNNNN
Auto Tune,
Mkr2 5.736 1 GHz
Ref Offset 1 dB
19 gBidiv Ref 21,00 dBm -3.46 dBm
1o 1 CenterFreq
o ?jwu-mwwm iﬁq serersmem] | 5755000000 GHz
-9.00 J ‘\}
1o J , StartFreq
280 ./J \H 5.705000000 GHz
-32.0
49,0 ottt bt} \“WIKMPM]LLHJ o .
cn o X Stop Freq
i 5.805000000 GHz
-68.0
Center 5.75500 GHz Span 100.0 MHZz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts)| 10.000000 MHz|
o [fute Man
o i
3[ N f 57735GHz 2.91 dBm Freq Offset
: | 0Hz
E =
7
8 Scale Type
9
12 i Log Lin
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Report No : 2120060R-E3032110126

Channel 159 (5795MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
| RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [11:39:54 PMFeb 23, 2021
[Center Freq 5.795000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 6 Frequency
PNO: Fast 5o 1rig: Free Run TYPE| M WA
IFGain:Low #Atten: 30 dB DET|P NMNNN
Ref Offset 1 dB Mkr2 5.776 0 GHZ Auto Tune
EggBidiv Ref 21.00 dBm -3.39 dBm
no 2 A Center Freq
1.00 e 3 T T 3 or=remER] | 5-795000000 GHz
L.00 }( "}
=0 J h‘\ StartFreq
=0 7 % 5.745000000 GHz
-38.0
450 st \LJ‘...,MMW&-"-"”‘/ M roshan et
s00 Stop Freq
’ 5.845000000 GHz
-69.0
Center 5.79500 GHz Span 100.0 MHZ CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz
o jeute Man
1] N f 5.783 7 GHz 2.85 dBm
2| N 1 5.776 0 GHz 3.39 dBm
3[ N f 5.813 9 GHz -4.12 dBm Freq Offset
4 0Hz
I =
6
7
8 Scale Type
9
10 Lo Lin
11 g Lin

=
@
o

STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 2: Transmit RU Full_PoE Mode

Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) |61.2

IEEE 802.11ax_80M(ANT 0)

Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
155 5775 75600 >500

Agilent Spectrum Analyzer - Swept SA
! RF SO0Q  AC SENSEIMT) ALIGHN AUTOD 04:16:34 PMFeb 23, 2021
Frequency

Channel 155 (5775MHz)

ICenter Freq 5.775000000 GHz | Avg Type: Log-Pwr TRACE(1 2345 6
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB pET|P MMNN N
o Offect 1 B MKkr2 5.737 2 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -5.60 dBm
og
"o 1 Center Freq
1.0 ’2 3 5775000000 GHz
EXPEE |
-5.00
8o StartFreq
20 5675000000 GHz
-32.0
480 i i
£90 Stop Freq
5.875000000 GHz
-69.0
Center 5.7750 GHz Span 200.0 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 19.13 ms (1001 pts) 20.000000 MHz
| s O B 2 e 1 I T~ [ Man
1] N f 5762 4 GHz 058 dBm
2N f 56.737 2 GHz .60 dBm
3N f 53128 GHz £.98 dBm Freq Offset
4
5 0Hz
6
7
8
9
10
11 a
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP
Test ltem DTS Bandwidth
Test Mode Mode 2: Transmit RU Full_PoE Mode
Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) |61.2
IEEE 802.11ax_80M(ANT 1)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
155 5775 76600 >500
Channel 155 (5775MHz)
' Keysight Spectrum Analyzer - Swept SA (===
X | RF [s0e ac | [ SENSE:INT] ALIGN AUTO  [11:13:27 PMFeb 23,2021
[Center Freq 5.775000000 GHz \ Avg Type: Log-Pwr TCEl73456|  Freduency
PNO: Fast (. Trig: FreeRun TYPE| M WARARRY
IFGainiLow © #Atten: 30 dB OET|P NNNNN
Auto Tune
Mkr2 5.736 0 GHZ|
Ref Offset 1 dB
E%gBidiv RZf 21st0 dBm -7.27 dBm
1o 1 CenterFreq
1.00 I2 —] —— ————1| 5775000000 GHz
.00 "\\
1o StartFreq
280 f 11*. 5.675000000 GHz
-32.0
490 WNMWHWW WMWM
. Stop Freq
i 5.875000000 GHz
-68.0
Center 5.7750 GHz Span 200.0 MHZz CF Step
[fRes BW 100 kHz #VBW 300 kHz Sweep (#Swp) 19.13 ms (1001 pts) 20.000000 MHz
o [fute Man
1] N f 5.762 4 GHz 0.47 dBm
2 N f 5.736 0 GH -7.27 dB
3[ N f 88126 GHz 592 dBm Freq Offset
: | 0Hz
: =
7
8 Scale Type
9
12 i Log Lin
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode
Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9
IEEE 802.11ax_20M(ANT 0)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
149 5745 29050 >500
157 5785 19000 >500
165 5825 19100 >500

Channel 149 (5745MHz)

Agilent Spectrum Analyzer - Swept SA

( RF S09 AC SEMSE!IMT] ALIGNAUTO 04:49:45 PM Mar 15, 2021 F
|[Center Freq 5.745000000 GHz | Avg Type: Log-Pwr TRECE[1 2345 & requency
PHO: Fast 0 Trig: Free Run THPE | W] Wk
IFGain:Low #Atten: 30 dB DET|P MM NN N
Ref Offect 1 dB Mkr2 5.735 45 GHZ Auto Tune
EggBidiv Ref 21.00 dBm -0.16 dBm
1
"o ‘bz ‘ 5 CenterFreq
1.00 01346nd | 5,745000000 GHz
-5.00
=0 StartFreq
250 A — | 5720000000 GHz
-38.0
-48.0
30 Stop Freq
5.770000000 GHz
-63.0
Center 5.74500 GHz Span 50.00 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz,
| s B 0 A S~ |2 Man
1 N f 5.750 60 GHz 6.13 dBm
2| N f 5.735 45 GHz 0.16 dBm
3[ N f 5754 50 GHz -2.58 dBm Freq Offset
4
5 0Hz
6
7
8
9
10
11 v

~

=
7]
[l
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Report No : 2120060R-E3032110126

Channel 157 (56785MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEIMNT ALIGMAUTO 04:54:00 PM Mar 15, 2021

|[Center Freq 5.785000000 GHz | Avg Type: Log-Pur TRACE[1 2 545 & Frequency
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DETIP MM NN N
o Offect 1B Mkr2 5.775 45 GHzZ Auto Tune
10 dBidiv  Ref 21.00 dBm -0.22 dBm
Log ‘ 1
"o bz B Center Freq
1.00 ‘ DEsdEmy | 5 785000000 GHz
-5.00 ‘
e StartFreq
=280 | 5.760000000 GHz
-38.0
-48.0
590 Stop Freq
5.810000000 GHz
-68.0
Center 5.78500 GHz Span 50.00 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
| A I TR R DI - [f Man
5778 10 GHz 6.85 dBm
2 N 5.776 45 GHz 0.22 dBm
3| N 5.794 45 GHz 0.22 dBm Freq Offset
4
5 0Hz
6
7
8
9
10
11 v
< >
MSG STATUS

Channel 165 (5825MHz)

( RF sS0Q AC SENSEINT] ALIGNAUTO 04:59:26 PM Mar 15, 2021
[Center Freq 5.825000000 GHz Avg Type: Log-Pwr TRACE1 5345 & Frequency
PHO: Fast 0 Trig: Free Run TPE| Il Wikttt
I IFGain:Low #Atten: 30 dB DETIP M NN N
o Offect 1 dB Mkr2 5.815 40 GHZ Auto Tune
19 gBidiv__Ref 21.00 dBm -2.84 dBm
p
na | 2 i 5 Center Freq
100 # 217060 | 5825000000 GHz
-9.00 ‘
el StartFreq
20 5.800000000 GHz
-38.0
-48.0
o0 Stop Freq
! 5.850000000 GHz
-69.0
Center 5.82500 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5,000000 MHz
| s S S B BT T OO - |t Man
f 581870 GHz 5,83 dBm
2 N f 531540 GHz 2.84 dBm
3N f 5934 50 GHz -2.35 dBm Freq Offset
4 0Hz
5
6
7
)
9
10
11 3
< >
MSG STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode
Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9
IEEE 802.11ax_20M(ANT 1)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
149 5745 29100 >500
157 5785 19000 >500
165 5825 19050 >500

Channel 149 (5745MHz)

Agilent Spectrum Analyzer - Swept SA

( RF S09 AC SEMSE!IMT] ALIGNAUTO 04:50:47 PM Mar 15, 2021 F
|[Center Freq 5.745000000 GHz | Avg Type: Log-Pwr TRECE[1 2345 & requency
PHO: Fast 0 Trig: Free Run THPE | W] Wk
IFGain:Low #Atten: 30 dB DET|P MM NN N
Ref Offect 1 dB Mkr2 5.735 40 GHZ Auto Tune
EggBidiv Ref 21.00 dBm -3.91 dBm
1o 5 \ } 8 Center Freq
100 LEOdEng | 5745000000 GHz
-5.00 T
=0 StartFreq
250 v * TS| 5.720000000 GHZ
-38.0
-48.0
30 Stop Freq
5.770000000 GHz
-63.0
Center 5.74500 GHz Span 50.00 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz,
| s B 0 R S~ |2 Man
1 N f 5.754 30 GHz 6.60 dBm
2| N f 5.735 40 GHz 3.51 dBm
3[ N f 5754 50 GHz -0.82 dBm Freq Offset
4
5 0Hz
6
7
8
9
10
11 v

~

=
7]
[l
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Report No : 2120060R-E3032110126

Channel 157 (56785MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SEMSEINT| ALIGMAUTD 04:54:53 PM Mar 15, 2021

[Center Freq 5.785000000 GHz | Avg Type: Log-Pwr macEfiz 345 | Freduency
PHO: Fast g0 Trig:Free Run THRE | Wit
I IFGain:Low #Atten: 30 dB DET|P MNNNN
ot Offest 1 db MKr2 5.775 45 GHZ Auto Tune
10 dBidiv_ Ref 21.00 dBm 0.87 dBm
— 1
no b2 ‘ B CenterFreq|]
100 132064 | 5785000000 GHz
-5.00
8o Start Freq||
=90 4| s.760000000 GHZ
-39.0
-48.0
a0 Stop Freq||
5.810000000 GHz
-63.0
Center 5.78500 GHz Span 50.00 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
Im A T R S - [ Man
5.798 45 GHz 7.32 dBm
2 N 5.776 45 GHz 0.67 dBm
3[ N 5.794 45 GHz 1.30 dBm Freq Offset
4
5 0 Hz|
6
7
8
9
10
11 v
< >
MSG STATUS

Channel 165 (5825MHz)

Agilent Spectrum Analyzer - Swept SA
z RF S0Q  AC SENSE:INT| ALIGNAUTO 05:00:22 PM Mar 15, 2021

|[Center Freq 5.825000000 GHz | Avg Type: Log-Pwr TRACE[1 2345 & Frequency
PHO: Fast 5 Trig: Free Run TYPE |l Wikt
IFGain:Low #Atten: 30 dB pET|P MNNMNN
ot Offect 1 B Mkr2 5.815 40 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -5.21 dBm
Log /}\1
"o P Center Freq||
100 ’2 oseond | 5 825000000 GHz
-5.00
180 StartFreq||
230k " “i7]| 5.800000000 GHz
-38.0
-48.0
o0 Stop Freq||
! 5850000000 GHz
-69.0
Center 5.82500 GHz Span 50.00 MHZ] CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 4.800 ms (1001 pts) 5000000 MHz
| 0 S S IO I ) T T -~ [ Man
f 5329 95 GHz 6.34 dBm
2l N f 5315 40 GHz 5.21 dBm
3[ N f 5534 45 GHz 053 dBm Freq Offset
g 0 Hz
6
7
8
9
10
11 2
< >
MSG STATUS
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode
Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9
IEEE 802.11ax_40M(ANT 0)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
151 5755 38300 >500
159 5795 38200 >500

Channel 151 (5755MHz)

Agilent Spectrum Analyzer - Swept SA

( RF sS0Q AC SENSEINT] ALIGNAUTO 05:05:04 PM Mar 15, 2021
|[Center Freq 5.755000000 GHz Avg Type: Log-Pwr macE[lzaa5g|  Freduency
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB peTlP HHNK N
MKr2 5.735 8 GHZ Auto Tune
Ref Offset 1 dB
10 dBidiv__Ref 21.00 dBm -10.96 dBm
og
1o 1 CenterFreq
1.00 2 5.755000000 GHz
a0 ’ _ 3 -5.44 dBmy
-18.0
StartFreq
=0 5.705000000 GHz,
-32.0 oy
12,0 flpgdfi |
20 Stop Freq
! 5.805000000 GHz
-69.0
Center 5.75500 GHz Span 100.0 MHz] CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts)||  10.000000 MHz
| O B 5 I N~ | Man
10 N f 5.764 4 GHz -2.43 dBm
2 N f 5.735 8 GHz -10.96 dBm
3| N f 57741 GHz -14.14 dBm Freq Offset
g 0Hz
[
7
8
9
10
11 v

-~

=
@
o
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Report No : 2120060R-E3032110126

Agilent Spectrum Analyzer - Swept SA

Channel 159 (5795MHz)

() RF So0Q  AC SEMSEIINT ALIGMAUTO 03:09:29 PM Mar 15, 2021
[Center Freq 5.795000000 GHz | Avg Type: Log-Pwr micelz3e5e |  Frequency
PNO: Fast 50 Trig:Free Run TYPE M Wty
I IFGain:Low  #Atten: 30 dB perfP NN
Mo Offect 1 dB Mkr2 5.775 8 GHZ Auto Tune
19gBiciv__Ref 21.00 dBm -11.18 dBm
"o 1 CenterFreq
100 ) B 5795000000 GHz
5.0 ’ | -7.15 dbwf
e StartFreq
=90 5.745000000 GHz
-39.0 Lt ]
-48.0
0 Stop Freq
5.845000000 GHz
-63.0
Center 5.79500 GHz Span 100.0 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts)| 10.000000 MHz
Im [ oor v Auto Man
58043 GHz -1.14 dBm
N f 57758 GHz A1.18dBm
N f 59140 GHz 7.27 dBm Freq Offset
0Hz

=
= | O L0 100 [~ [ (€ (P () (R

-~

=
@
o
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode

Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9

IEEE 802.11ax_40M(ANT 1)

Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
151 5755 38100 >500
159 5795 38200 >500

Channel 151 (5755MHz)

Agilent Spectrum Analyzer - Swept SA

( RF sS0Q AC SENSEINT] ALIGNAUTO 05:06:08 PM Mar 15, 2021 F
|[Center Freq 5.755000000 GHz \ Avg Type: Log-Pwr TRAE[1 2345 & requency
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB peTlP HHNK N
MKr2 5.735 9 GHZ Auto Tune
Ref Offset 1 dB
10 dBidiv__Ref 21.00 dBm -7.88 dBm
og
1o CenterFreq
1.00 2 2 5.755000000 GHz
, -6.51 cifimy
-5.00 N .S YT,
-19.0
StartFreq
=4 5.705000000 GHz
-38.0F
-49.0
20 Stop Freq
5.805000000 GHz|
-£9.0
Center 5.75500 GHz Span 100.0 MHz] CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts)||  10.000000 MHz
| s O O 2 e 1 I T~ [ Man
N f 5763 7 GHz 0.51 dBm
N f 5.735 9 GHz -7.88 dBm
N f 57740 GHz -7.50 dBm Freq Offset|
0 Hz

=
== O |0 OO [~ Oy (€1 | P (€ [N

-~

=
@
o
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Report No : 2120060R-E3032110126

Channel 159 (5795MHz)

Agilent Spectrum Analyzer - Swept SA

0@ AC SEMNSE:INT

ALIGNAUTO

03:10:27 PM Mar 15, 2021

[Center Freq 5.795000000 GHz | Avg Type: Log-Pwr macEfiz 345 | Freduency
PHO: Fast g0 Trig:Free Run THRE | Wit
I IFGain:Low #Atten: 30 dB DET|P MNNNN
ot Offest 1 db MKr2 5.775 8 GHZ Auto Tune
1998y Ref 21.00 dBm -12.77 dBm
no i CenterFreq||
100 B 5795000000 GHz
2 -6.96 dBmy
-5.00 P -
8o Start Freq||
=250 5745000000 GHz
-39.0 — |
8.0 [ SR LY
a0 Stop Freq||
5.845000000 GHz
-63.0
Center 5.79500 GHz Span 100.0 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts)| 10.000000 MHz
I= A I N R Auto Man
58038 GHz 0,95 dBm
N f 57758 GHz 277 dBm
N f 59140 GHz 7.74 dBm Freq Offset
0 Hz|

=
= | O L0 100 [~ [ (€ (P () (R

-~

=
@
o
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode

Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9

IEEE 802.11ax_80M(ANT 0)

Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
155 5775 78600 >500

Agilent Spectrum Analyzer - Swept SA
! RF SO0Q  AC SENSEIMT) ALIGHN AUTOD 04:45:11 PM Mar 15, 2021

Channel 155 (5775MHz)

Frequency

ICenter Freq 5.775000000 GHz | Avg Type: Log-Pwr TRACE(1 2345 6
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB pET|P MMNN N
o Offect 1 B MKkr2 5.735 6 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -25.52 dBm
og
"o Center Freq
100 ' 5775000000 GHz
-5.00 3
2 -15.39 dBmj|
8o ’ StartFreq
20 5675000000 GHz
-32.0
-48.0
£90 Stop Freq
! 5.875000000 GHz,
-69.0
Center 5.7750 GHz Span 200.0 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 19.13 ms (1001 pts) 20.000000 MHz
| s O B 2 e 3 I T~ [ Man
1 N f 5799 6 GHz -9.39 dBm
2l N f 57356 GHz 2552 dBm
3N f 59142 GHz -17.68 dBm Freq Offset
2 0Hz
6
7
g
9
10
11 3
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode

Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9

IEEE 802.11ax_80M(ANT 1)

Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
155 5775 78600 >500

Channel 155 (5775MHz)

Agilent Spectrum Analyzer - Swept SA

( RF sS0Q AC SEMNSEINT ALIGNAUTO 04:46:09 PM Mar 15, 2021
[Center Freq 5.775000000 GHz Avg Type: Log-Pwr mick[lzaasg| Freauency
PNO: Fast 50 1rig:Free Run TVPE | Wibifibl
I IFGain:Low #Atten: 30 dB DET|P HNN NN
Auto Tune
Ref Offset 1 dB Mkr2 5.735 6 GHz
19 gBidiv_Ref 21.00 dBm -24.29 dBm
10 Center Freq||
100 1 5.775000000 GHz
-9.00 2
-14.75 ciBim|
-18.0
StartFreq||
20 5675000000 GHz
-38.0
-48.0
o0 Stop Freq||
! 5.875000000 GHz
-69.0
Center 5.7750 GHz Span 200.0 MHZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 19.13 ms (1001 pts) 20.000000 MHz|
| s B S B2 BT FoCTo Va0 Tl Man
N f 58010 GHz -8.75 dBm
2l N f 57356 GHz 24.29 dBm
3[ N f 58142 GHz 1757 dBm Freq Offset
4
5 0 Hz|
6
7
8
9
10
11 2

~

=
7]
[l
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Report No : 2120060R-E3032110126

Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 5: Transmit RU BE UNMOD_PoE Mode
Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9
IEEE 802.11ax_20M(ANT 0)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
149 5745 12650 >500
157 5785 15150 >500
165 5825 15450 >500

Channel 149 (5745MHz)

Agilent Spectrum Analyzer - Swept SA
T

Y
== O [LD | Q0 |~ | 7 [ [P (o) (N (=

RF sS0Q AC SENSEINT] ALIGNAUTO 03:47:33 PM Mar 15, 2021
ICenter Freq 5.745000000 GHz | Avg Type: Log-Pwr TRecE[1 2345 6 Frequency
PHO: Fast 0 Trig: Free Run THPE | W] Wk
IFGain:Low #Atten: 30 dB DET|P MM NN N
Ref Offect 1 dB Mkr2 5.738 56 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -4.00 dBm
Log ‘ 1
1o 5l 3 Center Freq
100 ¢ 105End | 5 745000000 GHz
-5.00
=0 StartFreq
0 = 5720000000 GHz
-38.0
-49.0 b -
30 Stop Freq
5.770000000 GHz|
-63.0
Center 5.74500 GHz Span 50.00 MHZ CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz,
S A B 1 B T~ [ Man
N f 574300 GHz 7.09 dBm
N f 573855 GHz 4.00 dBm
N f 575120 GHz 0.00 dBm Freq Offset
0Hz

~

=
7]
[l

STATUS
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Channel 157 (56785MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEIMNT ALIGMAUTO 03:52:50 PM Mar 15, 2021

|[Center Freq 5.785000000 GHz | Avg Type: Log-Pur TRACE[1 2 545 & Frequency
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DET|P MM NN N
o Offect 1B Mkr2 5.777 40 GHzZ Auto Tune
10 dBidiv.  Ref 21.00 dBm -2.22 dBm
Log j/ 1
"o 2N 3 Center Freq
100 4 1500 | 5.785000000 GHz
-5.00
e W StartFreq
=290 5.760000000 GHz
-39.0 i S
-48.0
90 Stop Freq
5.810000000 GHz,
-68.0
Center 5.78500 GHz Span 50.00 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz
| I I TR Auto Man
578035 GHz 7.60 dBm
2l N 5777 40 GHz 222 dBm
3| N 579255 GHz 1.10 dBm Freq Offset
4
5 0Hz
6
7
8
9
10
11 v
< >

STATUS

Channel 165 (5825MHz)

( RF sS0Q AC SENSEINT] ALIGNAUTO 04:12:06 PM Mar 15, 2021
[Center Freq 5.825000000 GHz Avg Type: Log-Pwr TRACE1 5345 & Frequency
PHO: Fast 0 Trig: Free Run TPE| Il Wikttt
I IFGain:Low #Atten: 30 dB DETIP M NN N
o Offect 1 dB Mkr2 5.817 10 GHZ Auto Tune
19 gBidiv__Ref 21.00 dBm -0.91 dBm
10 2 3 Center Freq
1.00 ¢ 23448nd | §,825000000 GHz
-9.00
el StartFreq
20 5.800000000 GHz
-38.0
-48.0
o0 Stop Freq
! 5.850000000 GHz
-69.0
Center 5.82500 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5,000000 MHz
| s S S B B T OO - |t Man
f 5828 30 GHz 6.34 dBm
2l N f 53817 10 GHz 091 dBm
3[ N f 5,832 55 GHz 0.32 dBm Freq Offset
: 0Hz
6
7
8
9
10
11 3
< >
MSG STATUS
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Product 2x2 11ax WIFI AP
Test Item DTS Bandwidth
Test Mode Mode 5: Transmit RU BE UNMOD_PoE Mode
Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9
IEEE 802.11ax_20M(ANT 1)
Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
149 5745 14800 >500
157 5785 12950 >500
165 5825 15250 >500

Channel 149 (5745MHz)

Agilent Spectrum Analyzer - Swept SA

SEMNSE:INT

ALIGHAUTO 03:48:48 PM Mar 15, 2021

|[Center Freq 5.745000000 GHz ] TrigiFree Run Avg Type: Log-Pwr TAE[1234 56 Frequency
Ilgg;’mﬁ?:\tu - #Attén: 30 dB CET|IP MMNMNMN
Ref Offset 1 dB MKr2 5.737 75 GHZ] Auto Tune
EggBidiv Ref 21.00 dBm -1.29 dBm
1
o 2 l 3 CenterFreq||
1.00 ’ L5303 | 5745000000 GHz

-5.00

-18.0

-29.0

-39.0

43.0 Py

StartFreq||
5.720000000 GHz

0 Stop Freq||
5.770000000 GHz
-E3.0
Center 5.74500 GHz Span 50.00 MHz| CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts)|| 5000000 Mz
| B S N A ] A -~ |- Man
1 N f 5.742 85 GHz 6.53 dBm
2| N f 573775 GHz -1.29 dBm
3| N f 5752 85 GHz 1.28 dBim Freq Offset
4 0Hz
6
7
8
9
10
11 v

STATUS
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Channel 157 (56785MHz)

Agilent Spectrum Analyzer - Swept SA

( RF So0Q  AcC SENSE!INT ALIGNAUTO 03:54:13 PM Mar 15, 2021
[Center Freq 5.785000000 GHz Avg Type: Log-Pur maE[izzasg|  Freauency
PHO: Fast g0 Trig:Free Run THRE | Wit
I IFGain:Low #Atten: 30 dB DET|P MNNNN
ot Offest 1 db MKr2 5.777 40 GHZ Auto Tune
10 dBidiv__ Ref 21.00 dBm 0.14 dBm
Log ‘ 1
1o .2 ! K] Center Freq||
100 1| 5785000000 GHz
-5.00
8o Start Freq||
=90 5.760000000 GHz
-390 | L
-48.0
a0 Stop Freq||
5810000000 GHz
-63.0
Center 5.78500 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5.000000 MHz|
Im [ oor [ Auto Man
5783 20 GHz 7.86 dBm
2 N 5777 40 GHz 0.14 dBm
3N 5790 35 GHz 007 dBm Freq Offset
4 0Hz
5
6
7
8
9
10
11 v
< >
MSG STATUS

Channel 165 (5825MHz)

( RF sS0Q AC SENSEINT] ALIGNAUTO 04:13:00 PM Mar 15, 2021
[Center Freq 5.825000000 GHz Avg Type: Log-Pwr acelzaas|  Frequency
PHO: Fast 0 Trig: Free Run TPE| Il Wikttt
I IFGain:Low #Atten: 30 dB DETIP M NN N
o Offect 1 dB MKkr2 5.817 30 GHZ Auto Tune
10 dBidiv__ Ref 21.00 dBm -0.17 dBm
Log ‘ 1
na .2 \ 3 Center Freq
1.00 12| 5.825000000 GHz
-9.00
el StartFreq
250 : 5.800000000 GHz
-38.0 - AR
-48.0
. Stop Freq
! 5.850000000 GHz
-69.0
Center 5.82500 GHz Span 50.00 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 4.800 ms (1001 pts) 5,000000 MHz
| s S S B B T OO - |t Man
f 5822 40 GHz 7.21 dBm
2l N f 5817 30 GHz 0.17 dBm
3[ N f 593265 GHz 0.99 dBm Freq Offset
: 0Hz
6
7
8
9
10
11 3
< >

STATUS
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Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 5: Transmit RU BE UNMOD_PoE Mode

Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9

IEEE 802.11ax_40M(ANT 0)

Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
151 5755 31500 >500
159 5795 31500 >500

Channel 151 (5755MHz)

Agilent Spectrum Analyzer - Swept SA

( RF sS0Q AC SENSEINT] ALIGNAUTO 04:16:15 PM Mar 15, 2021 F
|[Center Freq 5.755000000 GHz \ Avg Type: Log-Pwr TRAE[1 2345 & requency
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB peTlP HHNK N
MKr2 5.738 6 GHZ Auto Tune
Ref Offset 1 dB
10 dBidiv__Ref 21.00 dBm -8.55 dBm
og
1o CenterFreq
1.00 2 5.755000000 GHz
. 3 -7.43 dBn|
-5.00
-18.0
StartFreq
=0 5.705000000 GHz,
-32.0
-48.0
20 Stop Freq
5.805000000 GHz|
-69.0
Center 5.75500 GHz Span 100.0 MHz] CF Step
Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts)||  10.000000 MHz
| O O 5 I N~ | Man
N f 5.759 8 GHz -1.43 dBm
N f 5.738 6 GHz 8.66 dBm
N f 5770 1 GHz -12.28 dBm Freq Offset
0Hz

=
== O |0 OO [~ Oy (€1 | P (€ [N

-~

=
@
o

STATUS
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Channel 159 (5795MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEIMNT ALIGMAUTO 04:20:15 PM Mar 15, 2021

|[Center Freq 5.795000000 GHz | Avg Type: Log-Pur TRACE[1 2 545 & Frequency
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DETIP MM NN N
o Offect 1B MKkr2 5.777 3 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -16.43 dBm
og
"o Center Freq
1.00 3 5.795000000 GHz |
739 ciErll
500 '2 jmi
e StartFreq
=290 5.745000000 GHz
-38.0
-48.0
590 Stop Freq
! 5.845000000 GHz
-68.0
Center 5.79500 GHz Span 100.0 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz
| A I TR R DI - [f Man
5.793 7 GHz 1,39 dBm
2 N f 57773 GHz 16.43 dBm
3| N f 5.808 8 GHz £.42 dBm Freq Offset
4
5 0Hz
6
7
8
9
10
11 v
< >
MSG STATUS
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Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 5: Transmit RU BE UNMOD_PoE Mode

Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9

IEEE 802.11ax_40M(ANT 1)

Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
151 5755 28900 >500
159 5795 34100 >500

Channel 151 (5755MHz)

Agilent Spectrum Analyzer - Swept SA

( RF sS0Q AC SEMNSEINT ALIGNAUTO 04:17:06 PM Mar 15, 2021
[Center Freq 5.755000000 GHz Avg Type: Log-Pwr TRACE[1 2345 & Frequency
PNO: Fast 50 1rig:Free Run TYPE|M
I IFGain:Low #Atten: 30 dB DET|P HNN NN
o Offect 1 dB MKr2 5.742 4 GHzZ Auto Tune
19 gBidiv_Ref 21.00 dBm -10.13 dBm
10 i Center Freq||
1.00 5755000000 GHz
900 .2 3 -7.70 dBiry
el StartFreq||
250 5705000000 GHz
-38.0
-48.0
. Stop Freq||
! 5.805000000 GHz
-69.0
Center 5.75500 GHz Span 100.0 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep #Swp) 9.600 ms (1001 pts) 10.000000 MHz
| s O S B T T 1 I R~ [t Man
N f 57637 GHz -1.70 dBm
2l N f 57424 GHz 1013 dBm
3N f 57713 GHz -1063 dBm Freq Offset
: 0Hz
6
7
8
9
10
11 3

STATUS
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Channel 159 (5795MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEIMNT ALIGMAUTO 04:21:09 PM Mar 15, 2021

|[Center Freq 5.795000000 GHz | Avg Type: Log-Pur TRACE[1 2 545 & Frequency
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB DETIP MM NN N
o Offect 1B MKkr2 5.778 5 GHZ Auto Tune
10 dBidiv__Ref 21.00 dBm -8.37 dBm
og
"o 1 Center Freq
1.00 2 5.795000000 GHz
. 3 7 44 dbn]
-5.00
e StartFreq
=290 5.745000000 GHz
-38.0
-48.0
590 Stop Freq
! 5.845000000 GHz
-68.0
Center 5.79500 GHz Span 100.0 MHz CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 9.600 ms (1001 pts) 10.000000 MHz
I I TR : Auto Man
5.798 4 GHz -1.44 dBm
57756 GHz £.37 dBm
58126 GHz 12.95 dBm Freq Offset
0Hz

STATUS
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Product 2x2 11ax WIFI AP

Test Item DTS Bandwidth

Test Mode Mode 5: Transmit RU BE UNMOD_PoE Mode

Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9

IEEE 802.11ax_80M(ANT 0)

Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
155 5775 75600 >500

Agilent Spectrum Analyzer - Swept SA
! RF SO0Q  AC SENSEIMT) ALIGHN AUTOD 03:38:33 PM Mar 15, 2021

Channel 155 (5775MHz)

Frequency

ICenter Freq 5.775000000 GHz | Avg Type: Log-Pwr TRACE(1 2345 6
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB pET|P MMNN N
o Offect 1 B MKkr2 5.737 0 GHzZ Auto Tune
10 dBidiv__Ref 21.00 dBm -19.49 dBm
og
"o Center Freq
1.00 1 5.775000000 GHz,
N 2
50 ‘2 il -16.10 dBmj|
8o StartFreq
20 5675000000 GHz
-32.0
-48.0
£90 Stop Freq
! 5.875000000 GHz,
-69.0
Center 5.7750 GHz Span 200.0 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep (#Swp) 19.13 ms (1001 pts)| |  20.000000 MHz
| O 1.0 5 ) A (AT~ |22 Man
1 N f 5.767 2 GHz -10.10 dBm
2l N f 57370 GHz 19.49 dBm
3 N f 5.8126 GHz 17.79 dBm Freq Offset
2 0Hz
6
7
8
9
10
11 -

STATUS
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Product 2x2-Hax WIELAR

Test Item DTS Bandwidth

Test Mode Mode 5: Transmit RU BE UNMOD_PoE Mode

Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9

IEEE 802.11ax_80M(ANT 1)

Frequency Measurement Level Required Limit
Channel No.
(MHz) (kHz) (kHz)
155 5775 77200 >500

Agilent Spectrum Analyzer - Swept SA
! RF SO0Q  AC SENSEIMT) ALIGHN AUTOD 03:40:36 PM Mar 15, 2021

Channel 155 (5775MHz)

Frequency

ICenter Freq 5.775000000 GHz | Avg Type: Log-Pwr TRACE(1 2345 6
PHO: Fast 0 Trig: Free Run TYPE| bl Wikt
IFGain:Low #Atten: 30 dB pET|P MMNN N
o Offect 1 B MKkr2 5.736 4 GHzZ Auto Tune
10 dBidiv__Ref 21.00 dBm -20.11 dBm
og
"o Center Freq
1.0 . 5775000000 GHz
K 2
50 2 -16.23 dBmj|
8o P StartFreq
20 \ 5675000000 GHz
-32.0
-48.0
£90 Stop Freq
EB'D 5.875000000 GHz
Center 5.7750 GHz Span 200.0 MHZ CF Step
| Res BW 100 kHz #VBW 300 kHz Sweep @Swp) 19.13 ms (1001 pts)|| 20000000 MHz
| s O B 2 e 1 I T~ [ Man
1] N f 5763 4 GHz -10.23 dBm
2N f 5.736 4 GHz 2011 dBm
3N f 53136 GHz -17.14 dBm Freq Offset
2 0Hz
6
7
8
9
10
11 a

STATUS
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4,

41.

4.2.

Maximum conducted output power

Test Setup

Limits

1.

For the band 5.15-5.25 GHz, the Maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 1W. If transmitting antenna of
directional gain greater than 6 dBi are used, the Maximum conducted output power shall
be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

For client devices in the 5.15-5.25 GHz band, the maximum conducted output power
over the frequency band of operation shall not exceed 250 mW provided the maximum
antenna gain does not exceed 6 dBi. The maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi.

For the band 5.25-5.35 GHz, the Maximum conducted output power over the frequency
band of operation shall not exceed the lesser of 250 mW. If transmitting antenna of
directional gain greater than 6 dBi are used, the Maximum conducted output power shall
be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.850 GHz, the Maximum conducted output power over the
frequency band of operation shall not exceed the lesser of 1W. If transmitting antenna of
directional gain greater than 6 dBi are used, the Maximum conducted output power shall
be reduced by the amount in dB that directional gain of the antenna exceeds 6 dBi.
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4.3.

Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of KDB 789033
D02 v02r01 for compliance to FCC 47CFR Subpart E requirements. The Method PM-G of the
Maximum conducted output power was used.

Measurements may be performed using a wideband gated RF power meter provided that the
gate parameters are adjusted such that the power is measured only when the EUT is
transmitting at its maximum power control level. Since the measurement is made only during

the ON time of the transmitter, no duty cycle correction factor is required.
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4.4, Test Result
Product 2x2 11ax WIFI AP
Test Item Maximum conducted output power
Test Mode Mode 3: Transmit CDD PoE Mode
Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) [61.2
IEEE 802.11a
5GHz UNII 1:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
36 5180 17.75 17.56 20.67 <30.000
44 5220 17.81 17.61 20.72 <30.000
48 5240 17.90 17.01 20.49 <30.000
5GHz UNII 3:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
149 5745 17.69 17.60 20.66 <30.000
157 5785 17.45 17.58 20.53 <30.000
165 5825 17.34 17.56 20.46 <30.000
IEEE 802.11n (20MHz)
5GHz UNII 1:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
36 5180 17.40 17.12 20.27 <30.000
44 5220 17.43 17.23 20.34 <30.000
48 5240 17.33 16.60 19.99 <30.000
5GHz UNII 3:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
149 5745 17.43 17.24 20.35 <30.000
157 5785 17.67 17.77 20.73 <30.000
165 5825 17.56 17.68 20.63 <30.000
IEEE 802.11n (40MHZz)
5GHz UNII 1:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
38 5190 17.41 17.04 20.24 <30.000
46 5230 17.44 17.16 20.31 <30.000
5GHz UNII 3:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
151 5755 17.76 17.88 20.83 <30.000
159 5795 17.57 17.77 20.68 <30.000
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IEEE 802.11ac (20MHz)

5GHz UNII 1:
Max. Conducted Output Power o
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
36 5180 17.45 17.13 20.30 <30.000
44 5220 17.48 17.23 20.37 <30.000
48 5240 17.41 16.61 20.04 <30.000
5GHz UNII 3:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
149 5745 17.47 17.28 20.39 <30.000
157 5785 17.71 17.81 20.77 <30.000
165 5825 17.56 17.68 20.63 <30.000
IEEE 802.11ac (40MHz)
5GHz UNII 1:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
38 5190 17.44 17.10 20.28 <30.000
46 5230 17.45 17.17 20.32 <30.000
5GHz UNII 3:
Max. Conducted Output Power _
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
151 5755 17.23 17.35 20.30 <30.000
159 5795 17.09 17.28 20.20 <30.000
IEEE 802.11ac (80MHz)
5GHz UNII 1:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
42 5210 17.26 17.08 20.18 <30.000
5GHz UNII 3:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
155 5775 17.34 17.47 20.42 <30.000
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Product 2x2 11ax WIFI AP
Test Item Maximum conducted output power
Test Mode Mode 2: Transmit RU Full PoE Mode
Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) [61.2
IEEE 802.11ax (20MHz)
5GHz UNII 1:
Max. Conducted Output Power o
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
36 5180 17.68 17.42 20.56 <30.000
44 5220 17.71 17.51 20.62 <30.000
48 5240 17.61 16.88 20.27 <30.000
5GHz UNII 3:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
149 5745 17.71 17.52 20.63 <30.000
157 5785 17.71 17.98 20.86 <30.000
165 5825 17.84 17.99 20.93 <30.000
IEEE 802.11ax (40MHz)
5GHz UNII 1:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
38 5190 17.86 17.43 20.66 <30.000
46 5230 17.50 17.13 20.33 <30.000
5GHz UNII 3:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
151 5755 17.74 17.74 20.75 <30.000
159 5795 17.55 17.67 20.62 <30.000
IEEE 802.11ax (80MHz)
5GHz UNII 1:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
42 5210 17.67 17.47 20.58 <30.000
5GHz UNII 3:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
155 5775 17.67 17.71 20.70 <30.000
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Product 2x2 11ax WIFI AP
Test ltem Maximum conducted output power
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode
Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) [60.9
IEEE 802.11ax (20MHz)
5GHz UNII 1:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
36 5180 11.07 11.32 14.21 <30.000
44 5220 14.38 14.24 17.32 <30.000
48 5240 13.74 13.42 16.59 <30.000
5GHz UNII 3:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
149 5745 15.13 14.89 18.02 <30.000
157 5785 14.84 15.01 17.94 <30.000
165 5825 15.24 15.29 18.28 <30.000
IEEE 802.11ax (40MHz)
5GHz UNII 1:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
38 5190 12.38 12.28 15.34 <30.000
46 5230 11.71 11.21 14.48 <30.000
5GHz UNII 3:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
151 5755 11.80 11.55 14.69 <30.000
159 5795 12.21 11.87 15.05 <30.000
IEEE 802.11ax (80MHz)
5GHz UNII 1:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
42 5210 12.26 12.01 15.15 <30.000
5GHz UNII 3:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
155 5775 7.49 7.61 10.56 <30.000
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Product 2x2 11ax WIFI AP
Test ltem Maximum conducted output power
Test Mode Mode 5: Transmit RU BE UNMOD_PoE Mode
Date of Test 2021/03/15 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) |60.9
IEEE 802.11ax (20MHz)
5GHz UNII 1:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
36 5180 11.13 11.15 14.15 <30.000
44 5220 14.43 14.18 17.32 <30.000
48 5240 13.80 13.34 16.59 <30.000
5GHz UNII 3:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
149 5745 15.16 14.90 18.04 <30.000
157 5785 14.82 15.06 17.95 <30.000
165 5825 15.38 15.29 18.35 <30.000
IEEE 802.11ax (40MHz)
5GHz UNII 1:
Frequency Max. Conducted Output Power Limit
Channel No. (MHZ) (dBm) (dBm)
Ant. 0 Ant. 1 Total
38 5190 12.68 12.60 15.65 <30.000
46 5230 12.04 11.47 14.77 <30.000
5GHz UNII 3:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
151 5755 12.13 12.09 15.12 <30.000
159 5795 12.58 12.40 15.50 <30.000
IEEE 802.11ax (80MHz)
5GHz UNII 1:
Max. Conducted Output Power o
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
42 5210 12.40 12.08 15.25 <30.000
5GHz UNII 3:
Frequency Max. Conducted Output Power Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
155 5775 7.58 7.69 10.65 <30.000
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Product 2x2 11ax WIFI AP

Test Item Maximum conducted output power

Test Mode Mode 6: Transmit BF_PoE Mode

Date of Test 2021/02/24 Test Site SR12-H
Temperature (°C) |22.8 Humidity (%RH) [61.2

IEEE 802.11n (20MHz)

5GHz UNII 1:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
36 5180 14.39 14.11 17.26 <27.19
44 5220 14.42 14.22 17.33 <27.19
48 5240 14.32 13.59 16.98 <27.19
5GHz UNII 3:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
149 5745 14.42 14.23 17.34 <27.19
157 5785 14.66 14.76 17.72 <27.19
165 5825 14.55 14.67 17.62 <27.19
IEEE 802.11n (40MHZz)
5GHz UNII 1:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
38 5190 14.40 14.03 17.23 <27.19
46 5230 14.43 14.15 17.30 <27.19
5GHz UNII 3:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
151 5755 14.75 14.87 17.82 <27.19
159 5795 14.56 14.76 17.67 <27.19

Page: 93 of 300



Report No : 2120060R-E3032110126

IEEE 802.11ac (20MHz)

5GHz UNII 1:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
36 5180 14.44 14.12 17.29 <27.19
44 5220 14.47 14.22 17.36 <27.19
48 5240 14.40 13.60 17.03 <27.19
5GHz UNII 3:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
149 5745 14.46 14.27 17.38 <27.19
157 5785 14.70 14.80 17.76 <27.19
165 5825 14.55 14.67 17.62 <27.19
IEEE 802.11ac (40MHz)
5GHz UNII 1:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
38 5190 14.43 14.09 17.27 <27.19
46 5230 14.44 14.16 17.31 <27.19
5GHz UNII 3:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
151 5755 14.22 14.34 17.29 <27.19
159 5795 14.08 14.27 17.19 <27.19
IEEE 802.11ac (80MHz)
5GHz UNII 1:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
42 5210 14.25 14.07 17.17 <27.19
5GHz UNII 3:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
155 5775 14.33 14.46 17.41 <27.19
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IEEE 802.11ax (20MHz)

5GHz UNII 1:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
36 5180 14.67 14.41 17.55 <27.19
44 5220 14.70 14.50 17.61 <27.19
48 5240 14.60 13.87 17.26 <27.19
5GHz UNII 3:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
149 5745 14.70 14.51 17.62 <27.19
157 5785 14.70 14.97 17.85 <27.19
165 5825 14.83 14.98 17.92 <27.19
IEEE 802.11ax (40MHz)
5GHz UNII 1:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
38 5190 14.85 14.42 17.65 <27.19
46 5230 14.49 14.12 17.32 <27.19
5GHz UNII 3:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
151 5755 14.73 14.73 17.74 <27.19
159 5795 14.54 14.66 17.61 <27.19
IEEE 802.11ax (80MHz)
5GHz UNII 1:
Max. Conducted Output Power -
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
42 5210 14.66 14.46 17.57 <27.19
5GHz UNII 3:
Max. Conducted Output Power .
Frequency Limit
Channel No. (MHz) (dBm) (dBm)
Ant. 0 Ant. 1 Total
155 5775 14.66 14.70 17.69 <27.19

Note: For 802.11n/ac/ax, CDD mode and Beamforming mode are presented in power output test item.
For other test item, CDD mode is the worst case for final test after pretesting.
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5.

5.1.

5.2.

Maximum power spectral density

Test Setup

Limits

1.

For the band 5.15-5.25 GHz, the Maximum power spectral density shall not exceed 17
dBm in any 1MHz band. If transmitting antenna of directional gain greater than 6 dBi are
used, the Maximum power spectral density shall be reduced by the amount in dB that
directional gain of the antenna exceeds 6 dBi.

For client devices in the 5.15-5.25 GHz band, the maximum power spectral density shall
not exceed 11 dBm in any 1 megahertz band. If transmitting antennas of directional gain
greater than 6 dBi are used, both the maximum conducted output power and the
maximum power spectral density shall be reduced by the amount in dB that the
directional gain of the antenna exceeds 6 dBi

For the band 5.25-5.35 GHz, the Maximum power spectral density shall not exceed 11
dBm in any 1-MHz band. If transmitting antenna of directional gain greater than 6 dBi
are used, the Maximum power spectral density shall be reduced by the amount in dB
that directional gain of the antenna exceeds 6 dBi.

For the band 5.725-5.850 GHz, the Maximum power spectral density shall not exceed
30 dBm in any 500KHz band. If transmitting antenna of directional gain greater than 6
dBi are used, the Maximum power spectral density shall be reduced by the amount in
dB that directional gain of the antenna exceeds 6 dBi...
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5.3. Test Procedure

The EUT was setup to ANSI C63.10: 2013; tested to U-NII test procedure of KDB 789033
D02 v02r01 for compliance to FCC 47CFR Subpart E requirements.

For Band1 : Set RBW=1MHz, VBW=3MHz with RMS detector. The PPSD is the highest
level found across the emission in any 1-MHz band after 100 sweeps of averaging.

For Band4 : Set RBW=500KHz, VBW=1.5MHz with RMS detector. The PPSD is the highest
level found across the emission in any 500KHz band after 100 sweeps of averaging.
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5.4. Test Result

Product 2x2 11ax WIFI AP
Test Item Maximum power spectral density
Test Mode Mode 3: Transmit CDD_PoE Mode
Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.0 Humidity (%RH) [63.0
Total
Data PPSD/ Duty o
Channel |Frequency Ant. 10*log(2) PPSD/ | Limit | Result
Rata MHz factor
MHz
(MHz) (Mbps) | (dBm) | (dBm) (dB) (db) | (dBm) |(dBm)
802.11a
0 5.68 3.01 0.21 | 8.90 [14.19| Pass
36 5180 6
1 5.20 3.01 0.21 | 842 |1419| Pass
0 6.10 3.01 0.21 | 9.32 |14.19| Pass
44 5220 6
1 4.91 3.01 0.21 | 8.13 [14.19| Pass
0 5.86 3.01 0.21 | 9.08 [14.19| Pass
48 5240 6
1 4.45 3.01 0.21 | 7.67 |1419| Pass
The quantity 10*log 2 (two antennas) is added to the spectrum peak value according to document
662911 DO1.
Data Duty | Total o
Channel |Frequency Ant. PPSD | BWCF 10%*log(2) Limit | Result
Rata factor | PPSD
(MHz) (Mbps) | (dBm) | (dBm) | (dB) (dB) (db) | (dBm) [(dBm)
802.11a
0 -3.57 | 6.98 3.01 0.21 | 6.63 Pass
149 5745 6 27.19
1 -3.65 | 6.98 3.01 0.21 | 6.55 Pass
0 -3.81 6.98 3.01 0.21 | 6.39 Pass
157 5785 6 27.19
1 -3.56 | 6.98 3.01 0.21 | 6.64 Pass
0 -4.32 | 6.98 3.01 0.21 | 5.88 Pass
165 5825 6 27.19
1 -3.92 | 6.98 3.01 0.21 | 6.28 Pass
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802.11a_Ant0_Channel 36 (5180MHz)

802.11a_Ant0_Channel 44 (5220MHz)
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802.11a_Ant0_Channel 48 (5240MHz)
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802.11a_Ant1_Channel 36 (5180MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [07:41:03 PMFeb 23, 2021
[Center Freq 5.180000000 GHz | #Avg Type: RMS TRACE[1 23456 Frequency
PNO: Fast 50 Trig: Free Run TYPE| A WAARARARA.
IFGain:Low #Atten: 30 dB DET|A NNNNN
Ref Offset 1 dB Mkr1 5.176 65 GHZ Auto Tune
E%gBidiv Ref 21.00 dBm 5.20 dBm
Center Freq
1.0 01 5.180000000 GHz
N St prse e
1.00 I "
/ \ StartFreq
L.00 \ 5.155000000 GHz
o f K StopFreq
{/J \\ 5.205000000 GHz|
29.0 / \
CF Step
e / ‘\ 5.000000 MHz
Auto Man
490 MJM Wﬂ_ —
Freq Offset
£3.0
0Hz
£9.0
Scale Type
Center 5.18000 GHz Span 50.00 MHz||-°9 Lin
[ffRes BW 1.0 MHz #VBW 3.0 MHz Sweep (#5Swp) 1.000 ms (1001 pts)|
MSG STATUS
802.11a_Ant1_Channel 44 (5220MHz)
' Keysight Spectrum Analyzer - Swept SA (===
| RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [07:45:50 PMFeb 23,2021
[Center Freq 5.220000000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| A WARWARRY
IFGain:Low #Atten: 30 dB DET/ANMNNNN
Ref Offset 1 dB Mkr1 5.222 35 GHZ Auto Tune
10 dBidiv Ref 21.00 dBm 4.91 dBm
og
CenterFreq
1.0 1 5.220000000 GHz|
N .
1.00 Vs M
/ \ StartFreq
5.00 \ 5.195000000 GHz
e '" q Stop Freq
/ \L 5.245000000 GHz
29.0 / \
CF Step
e // 5.000000 MHz
Auto Man
130 R H"‘w__“
s amirmtorant™™ ———
Freq Offset
3.0
0Hz
9.0
Scale Type
Center 5.22000 GHz Span 50.00 MHz||-°9 Lin

[ffRes BW 1.0 MHz

#VBW 3.0 MHz

Sweep (#Swp) 1.000 ms (1001 pts)

MSG

STATUS
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802.11a_Ant1_Channel 48 (5240MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [07:49:02 PMFeb 23, 2021
[Center Freq 5.240000000 GHz | #Avg Type: RMS TRACE[L 23456 Frequency
PNO: Fast 50 Trig: Free Run TYPE| A WAARARARA.
IFGain:Low #Atten: 30 dB DET|A NNNNN
Ref Offset 1 dB Mkr1 5.242 50 GHzZ Auto Tune
E%gBidiv Ref 21.00 dBm 4.45 dBm
Center Freq
1.0 '1 5.240000000 GHz
1.00 & "~ 't
/ \ StartFreq
-8.00 \ 5.215000000 GHz
o Stop Freq
\“\ 5.265000000 GHz
29.0 / \
CF Step
e /r’[ ‘w\ 5.000000 MHz
Auto Man
-43.0 M/ \\\m
frtmnr Y s tnmm |
Freq Offset
£3.0
0Hz
£9.0
Scale Type
Center 5.24000 GHz Span 50.00 MHz||-°9 Lin
[ffRes BW 1.0 MHz #VBW 3.0 MHz Sweep (#5Swp) 1.000 ms (1001 pts)|

MSG

STATUS
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802.11a_Ant0_Channel 149 (5745MHz)

802.11a_Ant0_Channel 157 (5785MHz)
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802.11a_Ant0_Channel 165 (5825MHz)
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802.11a_Ant1_Channel 149 (5745MHz)

802.11a_Ant1_Channel 157 (5785MHz)
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802.11a_Ant1_Channel 165 (5825MHz)
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Product 2x2 11ax WIFI AP
Test Item Maximum power spectral density
Test Mode Mode 2: Transmit RU Full_PoE Mode
Date of Test 2021/02/23 Test Site SR12-H
Temperature (°C) |22.0 Humidity (%RH) [63.0
Total
Data PPSD/ Duty | Res
Channel |Frequency Ant. 10%log(2) PPSD/M| Limit
Rata MHz factor ult
Hz
(MHz) (Mbps) | (dBm) | (dBm) (dB) (dBm) | (dBm) | (dBm)
802.11ax (20M)
0 5.18 3.01 0.14 8.33 Pass
36 5180 MCSO0 14.19
1 4.89 3.01 0.14 8.04 Pass
0 517 3.01 0.14 8.32 Pass
44 5220 MCSO0 14.19
1 4.69 3.01 0.14 7.84 Pass
0 5.10 3.01 0.14 8.25 Pass
48 5240 MCSO0 14.19
1 3.73 3.01 0.14 6.88 Pass
802.11ax (40M)
0 2.80 3.01 0.09 5.90 Pass
38 5190 MCSO0 14.19
1 1.77 3.01 0.09 4.87 Pass
0 2.37 3.01 0.09 5.47 Pass
46 5230 MCSO0 14.19
1 1.33 3.01 0.09 443 Pass
802.11ax (80M)
0 -0.62 3.01 0.15 2.54 Pass
42 5210 MCSO0 14.19
1 -1.68 3.01 0.15 1.48 Pass

The quantity 10*log 2 (two antennas) is added to the spectrum peak value according to document
662911 DO1.
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Data Duty | Total .. |Res
Channel |Frequency Ant. PPSD | BWCF 10*log(2) Limit
Rata factor | PPSD ult
(MHz) (Mbps) | (dBm) | (dBm) | (dB) (dBm) | (dBm) | (dBm) | (dBm)
802.11ax (20M)
0 -5.32 | 6.98 3.01 0.14 4.81 Pass
149 5745 MCSO0 27.19
1 -5.31 6.98 3.01 0.14 4.82 Pass
0 -5.03 | 6.98 3.01 0.14 5.10 Pass
157 5785 MCSO0 27.19
1 -4.88 | 6.98 3.01 0.14 5.25 Pass
0 -496 | 6.98 3.01 0.14 5.17 Pass
165 5825 MCSO0 27.19
1 -454 | 6.98 3.01 0.14 5.59 Pass
802.11ax (40M)
0 -8.13 | 6.98 3.01 0.09 1.95 Pass
151 5755 MCSO0 27.19
1 -7.76 | 6.98 3.01 0.09 2.32 Pass
0 -8.43 | 6.98 3.01 0.09 1.65 Pass
159 5795 MCSO0 27.19
1 -8.15 | 6.98 3.01 0.09 1.93 Pass
802.11ax (80M)
0 -11.33 | 6.98 3.01 0.15 | -1.19 Pass
155 5775 MCSO0 27.19
-10.77 | 6.98 3.01 0.15 | -0.63 Pass
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802.11ax (20M)_Ant0_Channel 36 (5180MHz)

802.11ax (20M)_Ant0_Channel 44 (5220MHz)
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802.11ax (20M)_Ant0_Channel 48 (5240MHz)
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802.11ax (20M)_Ant1_Channel 36 (5180MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [09:50:53 PMFeb 23, 2021
[Center Freq 5.180000000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE| A WAARARARA.
IFGain:Low #Atten: 30 dB DET|A NNNNN
Ref Offset 1 dB Mkr1 5.178 00 GHZ Auto Tune
E%gBidiv Ref 21.00 dBm 4.89 dBm
Center Freq
1.0 ’1 5.180000000 GHz
[AARVAE, AN [PyTeusea—
1.00 ] [,
StartFreq
L.00 / \ 5.155000000 GHz|
o Stop Freq
5.205000000 GHz|
29.0 / \\\
CF Step
e Fd N 5.000000 MHz
Auto Man
-49.0 e S il e
50 Freq Offset
’ 0Hz
£9.0
Scale Type
Center 5.18000 GHz Span 50.00 MHz||-°9 Lin
[ffRes BW 1.0 MHz #VBW 3.0 MHz Sweep (#5Swp) 1.000 ms (1001 pts)|
MSG STATUS
802.11ax (20M)_Ant1_Channel 44 (5220MHz)
' Keysight Spectrum Analyzer - Swept SA (===
| RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [09:53:43 PMFeb 23,2021
[Center Freq 5.220000000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| A WARWARRY
IFGain:Low #Atten: 30 dB DET/ANMNNNN
Ref Offset 1 dB Mkr1 5.217 90 GHZ Auto Tune
10 dBidiv Ref 21.00 dBm 4.69 dBm
og
CenterFreq
1.0 .1 5.220000000 GHz|
100 ’M""‘W aiahind “"“"‘-.,r“"""""‘““-’\"m%
StartFreq
5.00 / \ 5.195000000 GHz|
o Stop Freq
5.245000000 GHz
23.0
380 / \\ CF Step
r,/ \\ 5.000000 MHz
[IPLIEY Auto Man
ap ] i
9.0 Freq Offset
- 0Hz
9.0
Scale Type
Center 5.22000 GHz Span 50.00 MHz||-°9 Lin

[ffRes BW 1.0 MHz

#VBW 3.0 MHz

Sweep (#Swp) 1.000 ms (1001 pts)

MSG

STATUS
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802.11ax (20M)_Ant1_Channel 48 (5240MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
7] | RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [09:56:38 PMFeb 23, 2021
[Center Freq 5.240000000 GHz | #Avg Type: RMS TRACE[L 23456 Frequency
PNO: Fast 50 Trig: Free Run TYPE| A WAARARARA.
IFGain:Low #Atten: 30 dB DET|A NNNNN
Ref Offset 1 dB Mkr1 5.242 35 GHzZ Auto Tune
E%gBidiv Ref 21.00 dBm 3.73 dBm
Center Freq
1.0 . 1 5.240000000 GHz
100 Wm"""ﬁ.mm
\ StartFreq
-8.00 } \ 5.215000000 GHz
o Stop Freq
5.265000000 GHz
29.0 / \
CF Step
e H/ %) 5.000000 MHz
Auto Man
-43.0 / \‘&w
I M"‘"’“—»«
50 Freq Offset
’ 0Hz
£9.0
Scale Type
Center 5.24000 GHz Span 50.00 MHz||-°9 Lin
[ffRes BW 1.0 MHz #VBW 3.0 MHz Sweep (#5Swp) 1.000 ms (1001 pts)|

MSG

STATUS
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802.11ax (20M)_Ant0_Channel 149 (5745MHz)

802.11ax (20M)_Ant0_Channel 157 (5785MHz)
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802.11ax (20M)_Ant0_Channel 165 (56825MHz)
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802.11ax (20M)_Ant1_Channel 149 (5745MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
| RF [s00 ac | SENSE:INT| ALIGN AUTO  [11:16:28 PMFeb 23, 2021
[Center Freq 5.745000000 GHz | #Avg Type: RMS TRACE[L 23456 Frequency
PNO: Fast 50 Trig: Free Run TYPE| A WARWARRY
IFGain:Low #Atten: 30 dB DET/ANMNNN
Ref Offset 1 dB Mkr1 5.743 35 GHZ Auto Tune
E%gBidiv Ref 21.00 dBm -5.31 dBm
Center Freq
1.0 5.745000000 GHz
1.00 1
’ StartFreq
am rﬂ"‘“‘“"”’ [ "“’“"“"’\\ 5.720000000 GHz
e Stop Freq
5.770000000 GHz
230 /, \
CF Step
= 5.000000 MHz
Auto Man
450
590 — . Freq Offset
st e 0Hz
3.0
Scale Type
Center 5.74500 GHz Span 50.00 MHz][L°9 Lin
[fRes BW 100 kHz #VBW 300 kHz Sweep (#Swp) 6.200 ms (1001 pts)
MSG STATUS
802.11ax (20M)_Ant1_Channel 157 (5785MHz)
' Keysight Spectrum Analyzer - Swept SA (===
] | RF [s0e ac [ [ SENSE:INT] [ ALIGN AUTO  [11:18:39 PMFeb 23,2021
[Center Freq 5.785000000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| A WAARARY:
IFGain:Low #Atten: 30 dB DET|JANMNNN
Ref Offset 1 dB Mkr1 5.786 90 GHZ Auto Tune
EggBidiv Ref 21.00 dBm -4.88 dBm
Center Freq
1.0 5.785000000 GHz
1.00
StartFreq
00 (r’“""'”"m “"'““**‘w\ 5.760000000 GHz
e Stop Freq
5.810000000 GHz
280 / \
CF Step
e 5.000000 MHz
Auto Man
43.0
~ ~
P A p——
. wani I Freq Offset
’ 0 Hz
£2.0
Scale Type
Center 5.78500 GHz Span 50.00 MHz||-°9 Lin

[ffRes BW 100 kHz

#VBW 300 kHz

Sweep (#Swp) 6.200 ms (1001 pts)

MSG

STATUS
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802.11ax (20M)_Ant1_Channel 165 (56825MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
| RF [s00 ac | [ [ SENSE:INT] | ALIGN AUTO  [11:22:37 PMFeb 23, 2021
[Center Freq 5.825000000 GHz | #Avg Type: RMS TRACE[L 23456 Frequency
PNO: Fast 50 Trig: Free Run TYPE| A WARWARRY
IFGain:Low #Atten: 30 dB DET/ANMNNN
Ref Offset 1 dB Mkr1 5.826 25 GHZ Auto Tune
E%gBidiv Ref 21.00 dBm -4.54 dBm
Center Freq
110 5.825000000 GHz
1.00 1
. StartFreq
.00 o ""”“"“\\ 5.800000000 GHz
e Stop Freq
5.850000000 GHz
230 \
CF Step
e //’ \\ 5.000000 MHz
Auto Man
450 W/ \M"%
0 ] ™ Freq Offset
- 0 Hz
3.0
Scale Type
Center 5.82500 GHz Span 50.00 MHz||-°@ Lin
[fRes BW 100 kHz #VBW 300 kHz Sweep (#Swp) 6.200 ms (1001 pts)

MSG

STATUS

Page: 116 of 300



Report No : 2120060R-E3032110126

802.11ax (40M)_Ant0_Channel 38 (5190MHz)

802.11ax (40M)_Ant0_Channel 46 (5230MHz)
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802.11ax (40M)_Ant1_Channel 38 (5190MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
1] [ RF [s0Q ac [ [ SENSE:INT] | ALIGN AUTO  [10:21:37 PMFeb 23, 2021
[Center Freq 5.190000000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 50 Trig: Free Run TYPE| A WAARARARA.
IFGain:Low #Atten: 30 dB DET/ANMNNNN
Auto Tune|
Ref Offset 1 dB Mkr1 5.191 3 GHZ|
E%gBidiv Ref 21.00 dBm 1.77 dBm
Center Freq
1.0 5.190000000 GHz
1
1.00 iy ,’M
[M "‘j StartFreq
L.00 5.140000000 GHz|
o Stop Freq
5.240000000 GHz|
-29.0 /K \
CF Step
=0 10.000000 MHz
Auto Man
-43.0 S-S T
et EE—
Freq Offset
£3.0
0Hz
£9.0
Scale Type
Center 5.19000 GHz Span 100.0 MHz||-°9 Lin
[ffRes BW 1.0 MHz #VBW 3.0 MHz Sweep (#5Swp) 1.000 ms (1001 pts)|
MSG STATUS
802.11ax (40M)_Ant1_Channel 46 (5230MHz)
' Keysight Spectrum Analyzer - Swept SA (===
| RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [10:25:09 PMFeb 23,2021
[Center Freq 5.230000000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| A WARWARRY
IFGain:Low #Atten: 30 dB DET/ANMNNNN
Auto Tune
Ref Offset 1 dB Mkr1 5.234 9 GHZ|
10 dBidiv Ref 21.00 dBm 1.33 dBm
og
CenterFreq
1.0 5.230000000 GHz|
1
1.00 < ’
[’M’v N\ StartFreq
5.00 5.180000000 GHz|
o Stop Freq
5.280000000 GHz
29.0 / \
CF Step
=0 10.000000 MHz
Auto Man
-43.0 g e
| cxmnpeenemmry M
Freq Offset
-53.0
0Hz
9.0
Scale Type
Center 5.23000 GHz Span 100.0 MHz||-°9 Lin

[ffRes BW 1.0 MHz

#VBW 3.0 MHz

Sweep (#Swp) 1.000 ms (1001 pts)

MSG

STATUS
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802.11ax (40M)_Ant0_Channel 151 (5755MHz)

802.11ax (40M)_Ant0_Channel 159 (5795MHz)
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802.11ax (40M)_Ant1_Channel 151 (6755MHz)

ww Keysight Spectrum Analyzer - Swept SA = ==
| RF [s00 ac | SENSE:INT| ALIGN AUTO  [11:30:40 PMFeb 23, 2021
[Center Freq 5.755000000 GHz | #Avg Type: RMS TRACE[L 23456 Frequency
PNO: Fast 50 Trig: Free Run TYPE| A WARWARRY
IFGain:Low #Atten: 30 dB DET|A NNNNN
Ref Offset 1 dB Mkr1 5.758 9 GHZ Auto Tune
10 dBidiv. Ref 21.00 dBm -7.76 dBm
Log
CenterFreq
1.0 5.755000000 GHz|
1.00
.1 StartFreq
5.00 “A“ 5.705000000 GHz|
e Stop Freq
5.805000000 GHz|
28.0
38.0 CF Step
’ 10.000000 MHz
Auto Man
-43.0
M»’/ \\—_% Freq Offset
-69.0 | S o
3.0
Scale Type
Log Lin

Center 5.75500 GHz
[fRes BW 100 kHz

#VBW 300 kHz

Span 100.0 MHz

Sweep (#Swp) 12.40 ms (1001 pts)

MSG

STATUS

802.11ax (40M)_Ant1_Channel 159 (5795MHz)
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802.11ax (80M)_Ant0_Channel 42 (5210MHz)

802.11ax (80M)_Ant1_Channel 42 (5210MHz)

' Keysight Spectrum Analyzer - Swept SA (===
| RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [08:44:22 PMFeb 23,2021
[Center Freq 5.210000000 GHz | #Avg Type: RMS TRACE[12345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| A WARARAAR
IFGain:Low #Atten: 30 dB DET/ANMNNNN
Ref Offset 1 dB Mkr1 5.213 5 GHZ Auto Tune
10 dBidiv  Ref 21.00 dBm -1.68 dBm
Log
Center Freq
mna 5.210000000 GHz
1.00 t1
I e s | o StartFreq
-5.00 “Wﬂ\\ 5.160000000 GHz
80 StopFreq
5.260000000 GHz
250
200 / \ CF Step
10.000000 MHz
Auto Man
-43.0
Freq Offset
-53.0
0Hz
9.0
Scale Type
Log Lin

Center 5.21000 GHz

[ffRes BW 1.0 MHz

#VBW 3.0 MHz

Sweep (#Swp) 1.

Span 100.0 MHz

000 ms (1001 pts)

MSG

STATUS
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802.11ax (80M)_Ant0_Channel 155 (5775MHz)

802.11ax (80M)_Ant1_Channel 155 (5775MHz)

' Keysight Spectrum Analyzer - Swept SA (===
] | RF [s0e ac | [ [ SENSE:INT] [ ALIGN AUTO  [11:13:52 PMFeb 23,2021
[Center Freq 5.775000000 GHz | #Avg Type: RMS TRACE[1 2345 6 Frequency
PNO: Fast 0 Trig: Free Run TYPE| A WANWAMA-
IFGain:Low #Atten: 30 dB DET|JANMNNN
Ref Offset 1 dB Mkr1 5.772 4 GHZ Auto Tune
EggBidiv Ref 21.00 dBm -10.77 dBm
CenterFreq
1.0 5.775000000 GHz
1.00
StartFreq
200 'y 5.725000000 GHz
B i | R SO
-18.0 J’“""ﬂ#
Stop Freq
5.825000000 GHz
25.0
-39.0 CF Step
’ 10.000000 MHz
Auto Man
-49.0
.w/ \\- Freq Offset
£3.0
0 Hz
£9.0
Scale Type
Center 5.77500 GHz Span 100.0 MHz||-°9 Lin

[ffRes BW 100 kHz

#VBW 300 kHz

Sweep #Swp) 12.40 ms (1001 pts)

MSG

STATUS
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Product 2x2 11ax WIFI AP
Test Item Maximum power spectral density
Test Mode Mode 4: Transmit RU M UNMOD_PoE Mode

Date of Test 2021/03/15~2021/03/16 Test Site SR12-H
Temperature (°C) |24.7 Humidity (%RH) (60.9
Total
Data PPSD/ Duty o
Channel |Frequency Ant. 10%log(2) PPSD/| Limit | Result
Rata MHz factor
MHz
(MHz) (Mbps) | (dBm) | (dBm) (dB) (dBm) | (dBm) |(dBm)
802.11ax (20M)
0 -0.67 3.01 0.81 | 3.15 Pass
36 5180 MCSO0 14.19
1 -0.58 3.01 0.81 | 3.24 Pass
0 3.86 3.01 0.81 | 7.68 Pass
44 5220 MCSO0 14.19
1 3.79 3.01 0.81 | 7.61 Pass
0 2.99 3.01 0.81 | 6.81 Pass
48 5240 MCSO0 14.19
1 2.64 3.01 0.81 | 6.46 Pass
802.11ax (40M)
0 -1.11 3.01 0.63 | 2.53 Pass
38 5190 MCSO0 14.19
1 -1.60 3.01 0.63 | 2.04 Pass
0 -2.03 3.01 0.63 | 1.61 Pass
46 5230 MCSO0 14.19
1 -2.72 3.01 0.63 | 0.92 Pass
802.11ax (80M)
0 -5.98 3.01 292 | -0.05 Pass
42 5210 MCSO 14.19
-5.89 3.01 292 | 0.04 Pass

The quantity 10*log 2 (two antennas) is added to the spectrum peak value according to document
662911 DO1.
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Data Duty | Total o
Channel |Frequency Ant. PPSD |BWCF 10*log(2) Limit | Result
Rata factor | PPSD
(MHz) (Mbps) | (dBm) | (dBm) | (dB) (dBm) | (dBm) | (dBm) |(dBm)
802.11ax (20M)
0 -6.56 | 6.98 3.01 0.81 | 4.24 Pass
149 5745 MCSO0 27.19
1 -6.55 | 6.98 3.01 0.81 | 4.25 Pass
0 -7.04 | 6.98 3.01 0.81 | 3.76 Pass
157 5785 MCSO0 27.19
1 -6.42 | 6.98 3.01 0.81 | 4.38 Pass
0 -6.49 | 6.98 3.01 0.81 | 4.31 Pass
165 5825 MCSO0 27.19
1 -6.42 | 6.98 3.01 0.81 | 4.38 Pass
802.11ax (40M)
0 -12.16 | 6.98 3.01 0.63 | -1.54 Pass
151 5755 MCSO0 27.19
1 -12.34 | 6.98 3.01 0.63 | -1.72 Pass
0 -11.67 | 6.98 3.01 0.63 | -1.05 Pass
159 5795 MCSO0 27.19
1 -11.66 | 6.98 3.01 0.63 | -1.04 Pass
802.11ax (80M)
0 -20.47 | 6.98 3.01 292 | -7.56 Pass
155ac80 5775 MCSO0 27.19
1 -19.86 | 6.98 3.01 292 | -6.95 Pass
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802.11ax (20M)_Ant0_Channel 36 (5180MHz)

Agilent Spectrum Analyzer - Swept SA
( RF S0Q  AC SENSEINT ALIGMAUTO 04:32:51 PM Mar 15, 2021

ICenter Freq 5.180000000 GHz | #Avg Type: RMS TRACE[L 22456 Frequency
PHO: Fast 5o 11ig:Free Run TYPE| & Walsvinohit
IF Gain:Low #Atten: 30 4B DET|A NN NN N
Ref Offset 1 dB Mkr1 5.188 40 GHZ] Auto Tune
10 dBidiv  Ref 21.00 dBm -0.67 dBm
fLog
Center Freq
no 5.180000000 GHz
1 —
1.00 .
StartFreq
400 5.155000000 GHz
o Stop Freq
5.205000000 GHz
-28.0
-39.0 CF Step
5.000000 MHz
Auto Man
-48.0 By o LI
580 Freq Offset
0 Hz
-68.0
Center 5.18000 GHz Span 50.00 MHz
Res BW 1.0 MHz #VBW 3.0 MHz Sweep (#Swp) 1.000 ms (1001 pts)
IMSG STATUS

802.11ax (20M)_Ant0_Channel 44 (5220MHz)
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802.11ax (20M)_Ant0_Channel 48 (5240MHz)
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802.11ax (20M)_Ant1_Channel 36 (5180MHz)

802.11ax (20M)_Ant1_Channel 44 (5220MHz)
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802.11ax (20M)_Ant1_Channel 48 (5240MHz)
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